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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.40dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
5651.80 MHz
7.24 dB
3.5 15.207 AC Conducted Emission Pass under the limit at
13.16 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang
Report Producer: Josie Hsu
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

1
1.1

General Description

Product Feature of Equipment Under Test

Product Feature

Equipment Enterprise Computer

Brand Name Zebra

Model Name ZEC500

FCCID UZ7ZEC500

Sample 1 Premium SKU with FAN, with POE
Sample 2 Premium SKU w/o FAN, with POE
Sample 3 Value SKU with FAN, w/o POE
Sample 4 Value SKU w/o FAN, w/o POE

EUT supports Radios application

NFC

WLAN 11a/b/g/n HT20/HT40
WLAN 11ac VHT20/VHT40/VHT80/VHT160
WLAN 11ax HE20/HE40/HE80/HE160

Bluetooth BR/EDR/LE

HW Version EV1

SW Version 14-28-18.00-UG-U00-PRD-ATH-04
OS Version Android 14

MFD 11APR25

EUT Stage Identical Prototype

Remark: The EUT's information above is declared by manufacturer.

Specification of Accessories

Adapter Brand Name | ZEBRA Model Name PWR-BGA24V78W4WW

Power Cable Brand Name | ZEBRA Model Name 23844-00-00R
Supported Unit Used in Test Configuration and System

Earphone 1 Brand Name | ZEBRA Model Name HDST-USBC-PTT1-01

USB C to C cable Brand Name | ZEBRA Part Number | CBL-ECX-USBC3A-01

USB Ato C cable Brand Name | ZEBRA Part Number | CBL-TC5X-USBC2A-01

(S;jsr‘(;'te;—l';’ss‘:_;;‘b'e ' | Brand Name | ZEBRA Part Number | CBA-UF0-SO7PAR

(S;jsr‘(;'te;—l';’ss‘:_;;‘b'e 2 | Brand Name |ZEBRA Part Number | CBA-U42-SO7PAR

Printer Brand Name | ZEBRA Model Name ZD230t

2nd display Brand Name | ZEBRA Model Name TD50-15F00

Scanner Brand Name | ZEBRA Part Number DS3678

POE Brand Name | ZEBRA Part Number | POE9OU-BTAX460-R

USB Cable for printer Brand Name | ZEBRA Part Number | 300283-002

Adapter 2 Brand Name | ZEBRA Model Name PWR-BGA12V50WO0WW

Cradle Brand Name | ZEBRA Part Number | STB3678

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4

Page Number
Issue Date
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FCC RADIO TEST REPORT

1.2

Product Specification of Equipment Under Test

Product Specification is subject to this standard

Tx/Rx Frequency Range

5745 MHz ~ 5825 MHz

Maximum Output Power to
Antenna

MIMO <Ant. 1+2>

802.11a: 22.27 dBm / 0.1687 W

802.11n HT20: 22.07 dBm / 0.1611 W
802.11n HT40: 21.53 dBm / 0.1422 W
802.11ac VHT20: 21.97 dBm / 0.1574 W
802.11ac VHT40: 21.43 dBm / 0.1390 W
802.11ac VHT80: 21.67 dBm / 0.1469 W
802.11ax HE20: 22.17 dBm / 0.1648 W
802.11ax HE40: 21.63 dBm / 0.1455 W
802.11ax HE80: 21.77 dBm / 0.1503 W

99% Occupied Bandwidth

<Ant. 1>

802.11a: 16.47 MHz
802.11n HT20: 17.61 MHz
802.11n HT40: 36.27 MHz
802.11ac VHT80: 75.44 MHz
802.11ax HE20: 18.95 MHz
802.11ax HE40: 37.94 MHz
802.11ax HE80: 77.23 MHz
<Ant. 2>

802.11a: 16.44 MHz
802.11n HT20: 17.59 MHz
802.11n HT40: 36.27 MHz
802.11ac VHT80: 75.48 MHz
802.11ax HE20: 18.95 MHz
802.11ax HE40: 37.91 MHz
802.11ax HE80: 77.22 MHz

Antenna Type / Gain

<Ant. 1>: PIFA Antenna with gain 4.1 dBi
<Ant. 2>: Dipole Antenna with gain 3.88 dBi

Type of Modulation

802.11a/n: OFDM (BPSK/QPSK/16QAM/64QAM)

802.11ac: OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)

802.11ax: OFDMA
(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Antenna Function Description

Report No. : FR522804F

Ant. 1 Ant. 2
802.11a/n/ac/ax
MIMO v v
802.11ax
TXBF v v

Remark:

1. MIMO Ant. 1+2 Directional Gain is a calculated result from MIMO Ant. 1 and MIMO Ant. 2. The

formula used in calculation is documented in section 1.2.1.

2. Power of MIMO Ant. 1 + Ant. 2 is a calculated result from sum of the power MIMO Ant. 1 and

MIMO Ant. 2.

3. 802.11ax Support Tx Beamforming mode, and the manufacturer declares that Tx Beamforming

power/EIRP is less than CDD mode 3dbm, so CDD mode cover Tx Beamforming mode.

4. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4

Page Number
Issue Date
Report Version

1 6 of 29
: Jun. 20, 2025
: 01



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

1.2.1 Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

(%)

N,

S5 N

ANT

Zgj.k

k=1

N ANT

DirectionalGain =10-log| ==

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;

Gy 1s the gam 1 dBi of the kth antenna.

As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%1/20 + 10%2/20 + | + 10QCN/20)2 /NanT] dBI
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 4.10 3.88 4.10 7.00 0.00 1.00
Calculation example:
If a device has two antenna, Gant1=4.1dBi; Gant2=3.88dBi
Directional gain of power measurement = max(4.1, 3.88) + 0 = 4.1 dBi
Directional gain of PSD derived from formula which is
10 x log {{[ 10" (4.1 dBi/20) + 10" (3.88 dBi/20)]"*2}/2}
=7.00 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min=0)
TEL: 886-3-327-0868 Page Number 7 of 29
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: FR522804F

<TXBF Modes>
The EUT supports beamforming modes , then
Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)e)ii)

Nss | Nanr ) 2
¥ (%,
DirectionalGain=10-log| ==~
N r

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band IV 4.10 3.88 7.00 7.00 1.00 1.00
Calculation example:
Directional gain is derived from formula which is
10 xlog {{[ 10" (4.1 dBi/20) + 10" (3.88 dBi/20)]1*2}/2}
=7.00 dBi
Power and PSD limit reduction = Composite gain — 6dBi, ( min =0 )
1.3 Modification of EUT
No modifications made to the EUT during the testing.
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1.4 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, CO07-HY, 03CH15-HY
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site Location

Test Site No.

1.5 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape) and accessory (Adapter or POE), and adjusting the measurement antenna orientation,

following C63.10 exploratory test procedures and only the worst case emissions were reported in

this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.

F B h | h |
requency Band Channe (MHz) Channe (MHz)
149 5745 157 5785
5725-5850 MHz 151+ 5755 159* 5795

Band 4

(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.

2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE80.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11ac VHT20 and 802.11ac VHT40 mode is smaller than 802.11n mode, so all other

conducted and radiated test is covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate
802.11a 6 Mbps

802.11n HT20 MCSO0

802.11n HT40 MCSO0

802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO0

802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
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Test Cases
@ Mode 1: WLAN (5GHz) Link + Bluetooth Link + Scan Bar Code + HDMI Display with
Monitor + USB-C Data link with USB Dongle (SD Card to Dongle) + USB-A
Conducted
SR (1) with Cradle (Scanner) + USB-A (2) with Mouse + USB-A (3) with
mission
Keyboard + LAN link with WLAN AP and Notebook + Adapter 1 for Sample 1
Remark:
1. Data Link with USB Dongle means data application transferred mode between EUT and USB
Dongle.

2. For Radiated Test Cases, the tests were performed with Sample 1

3.  For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

4.  The detailed Radiated test modes are shown in Appendix C.

2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120V ac/EiHz
EUT Scanner_USB cable 2
(Adapter) (RS0 to USB-A)
RJ-45 Cabl
USB Dongle e
[ | |
| 1 I
—| EYT B LCD Monitor 0 WLAN AP
Bluetooth
Cradle —_—
Earphone
Scanner
Motebook
WLAN AP
|:| Kevboard
Mouse
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<WLAN Tx Mode>

120vVac/H0Hz
POE

]

EUT

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name [FCC ID Data Cable Power Cord
1, |Bluetooth Sony MW600 PY7DDA-2029 |N/A N/A
Earphone Ericsson
2. |WLAN AP Netgear RAXES500 PY320300508 N/A Unshielded, 1.8 m
3. |WLAN AP ASUS RT-AC52 MSQ-RTAC4AQ00 |N/A Unshielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
4. [Notebook Dell Latitude 3420 |[FCC DoC N/A
DC O/P:
Shielded, 1.8 m
5. |Keyboard ACER PR1101U FCC DoC Shielded, 1.55m |N/A
6. |Mouse Lenovo MOC9ULA FCC DoC Shielded, 1.7m N/A
7. |LCD MONITOR |Dell u2410 FCC DoC Shielded, 1.6m Unshielded,1.8m
8. |USB Dongle SanDisk jetflesh FCC DoC N/A N/A
9. |SD Card SanDisk MicroSD HC |FCC DoC N/A N/A
TEL: 886-3-327-0868 Page Number : 13 of 29
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2.5

2.6

EUT Operation Test Setup

The RF test items, utility “QRCT.Version 4.0.211.0” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,
data rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL: 886-3-327-0868 Page Number 1 14 of 29
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

26dB and 99% Occupied bandwidth are reporting only.
3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth for the band 5.725-5.85 GHz
Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

N o o s W N

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

TEL: 886-3-327-0868 Page Number :
FAX: 886-3-327-0855 Issue Date :
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.2.4Test Setup

B [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 116 of 29
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F) Maximum power spectral density.
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW =1 MHz.
+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.
« Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(Nant) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(NanT) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(NanT) dB serves to apportion the emission limit among the Nant outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.
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3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

1)

(@)

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

N

EIRP (dBm) Field Strength at 3m (dBuV/m)

- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

RX Antenna

T
¥ 3 Dc — 1-4m
S — m ——
| EUT ; i
''''' = =] E
|
1.5m E
Metal Full Soldered Ground Plane
50
Spectrum Analyzer / Receiver
For radiated test above 18GHz
RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.

3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Unique (non-standard) antenna connector.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Loop Antenna | aopoe & HFH2-22 100488 | 9 kHz~30 MHz | Aug. 29, 2024 '\j'iz'zfz”zzoozfg Aug. 28, 2025 (Og{gaifgf’;w
Bilog Antenna | TESEQ 0883&%25%- 37059 & 01 | 30MHz~1GHz | Nov. 27, 2024 '\j'iﬁ_zfz"zzogfg Nov. 26, 2025 (osgaifgjjv)
Hom Antenna | SCVARZBE | BBHA9120 D | 91200-02294 | 1GHz~18GHz | Jun. 20, 2024 nﬁﬁ_zfz,‘zgozg Jun. 19, 2025 (Ogg‘:"fgf’gw
Horn Antenna SCHV}’:AKRZBE BBHA9120 D | 9120D-1212 | 1GHz~18GHz | Mar. 27, 2025 JJ“u”r;_0122"22002255~ Mar. 26, 2026 (osgaifgjﬂv)
SHF-EHF Hom| SCHWARZBE | aHA 9170 1224 | 18GHz~40GHz | Jun. 24, 2024 '\j'iz'zfz”zzoozfg Jun. 23, 2025 (oeFfSﬂi?gf’SY)
Amplifier EMEC EM1G18G 060837 | 1GHz~18GHz | Feb. 13, 2025 njlsx_2122,‘22002255~ Feb. 12, 2026 (o:?gﬂifgfﬁv)
Preamplifier |EM Electronics| EM01G18G 060802 | 1GHz~18GHz | Feb. 14, 2025 l\ﬁa_zfz,‘zzoozg Feb. 13, 2026 (Oﬁgﬂf‘gfﬁw
Preamplifier EMEC EM18G40G 060801 | 18GHz~40GHz | May 27, 2024 nl/\lﬂagyzzzé’zzoozzsg May 26, 2025 (Oigﬂ:‘gfﬁw
Preamplifier EMEC EM18G40G 060801 | 18GHz~40GHz | May 26, 2025 '\j'iﬁ_zfz”zzoozg May 25, 2026 (o:?gﬂifgfﬁv)
i‘;‘;cl;rzuer? Keysight N9O10B | MY60241058 | 10Hz~44Gz | Jul. 11, 2024 I\\/Jlsx-2122,‘22002255~ Jul. 10, 2025 (oﬁéﬂifgfﬁw
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A “3'3?1’_2122”22002255“ N/A ( oal?cagi:‘gj:v)
Tumn Table | ChainTek T-200-S-1 N/A 0~360 Degree N/A |\j|3ﬁ2122,’22002255~ N/A ( Og{gﬁ'ifgf’g\()
Software Audix  |E3.V9 230621| RK-002394 N/A N/A '\j'ﬁﬁ _2122"22002255~ N/A ( o?gﬁfgjjv)
RF Cable gﬂﬁﬁg; 81%2?1%'-2'? Mag%z%ég%gég N/A Jun. 11, 2024 '\j'z_zozz"zzoozg Jun. 10, 2025 (o?gai?gﬁ:v)
RF Cable gﬂﬁﬁg; 81%2?1%'-2'? Mag%z%ég%gég N/A Jun. 03, 2025 JJ“u”r;_0132"22002255~ Jun. 02, 2026 (o?gai?gﬁ:v)
RFCable | Dupnan | SUSPLEX 804011280401 48 406 | Dec. 31, 2024 “3'331’2122’122002255* Dec. 30, 2025 (o?ga?g?l:v)
Filter Wainwright Vg%‘gfié;%ig SN6 6';2SSH|§”':2§“ Jun. 05, 2024 l\ﬁﬁ_zozz,‘zzoozg Jun. 04, 2025 (Oigﬂj‘gfﬁw
Filter Wainwright Vg%‘gfié;%ig SN6 6';2SSH§”':2§“ Jun. 03, 2025 JJ“u”r;_0132"22002255~ Jun. 02, 2026 (Oigﬂj‘gfﬁw
Filter Wainwright \évo%gﬁ;aégg%% SN4 ?ﬁisHstwt%? Jun. 05, 2024 l\jlﬁ%/.zozz,’zzoozg Jun. 04, 2025 (Oigﬂj‘gfﬁw
Filter Wainwright \évol-(l)}éﬁ;%gg%% SN4 I?;’isHszll-illit%rr] Jun. 03, 2025 JJ”U”r;_0132"22002255~ Jun. 02, 2026 (o?ga?;ij:v)
Filter wright V\{)L_éf)goo_ggg? SN4 1'§a3§SHFZ“tLe°rW Jun. 05, 2024 “j'ﬁ‘n’_zozz’,zzoéfg Jun. 04, 2025 (Oﬁgaifgf’;‘w
Filter wright V\:)L_éggoo_ggggs SN4 1'F5,:SGSHFZ”tLe°rW Jun. 03, 2025 JJ”U”r;_0132"22002255~ Jun. 02, 2026 (o?ga?;ij:v)
Hygrometer | TECPEL DTM-302 SN4 N/A Aug. 29, 2024 '\j'ﬁz_zfz"zzoozg Aug. 28, 2025 (o?(a;aifg?gv)
TEL: 886-3-327-0868 Page Number - 27 of 29
FAX: 886-3-327-0855 lssue Date - Jun. 20, 2025
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:;)ar:ietion Test Date Due Date Remark
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 01, 2024 AN‘I’;'Y 3207’,2200225; Oct. 31, 2025 (C:T"'_r"gg‘_ﬁi‘;
Power Sensor|  DARE RPR3006W 1?“:’1'0(0,\?8?%'\2‘? 9kHz-6GHz | Jan. 09, 2025 AN’f;y o 2055 | Jan. 08,2026 E:T"';‘gg‘fﬁ‘;
Aig;:ér gg:\?vzé FSV3044 101467 | 10HZ~44GHZ | Jan. 14, 2025 Alv’f;'y 3207’,2200225; Jan. 13, 2026 E:T"'_r"gg‘_ﬂf(‘;
Swieh contoll £ nstument | ETF-1405-0 EC(;%(;E’;)W N/A Feb. 10, 2025 AN‘I’;y S ooy | Feb. 09, 2026 g";ggﬁi‘;
Sotware | Sporton | 0] VA lomarmestien|  MA Neyzroos| VA | rose
ASooWer | ACPOWER | AFC-11003G | F317040033 N/A NA | Jun. 17,2025 N/A fgggscﬂi’g
Soware | RO % |Emcazvioz0| A N/A NA - dun17,2005 | NA %’Sg;c}t_'i‘;r)'
Pulse Limiter SCHV&RZBE VTSD 9561-F N ,382;’7'; 9kHz-200MHz | Oct. 23, 2024 | Jun. 17, 2025 | Oct. 22, 2025 %’gg;cﬂﬁ;
RF Cable gﬂﬁii; RG 214/U 1358175 | 9kHz~30MHz | Mar. 03, 2025 | Jun. 17, 2025 | Mar. 02, 2026 (ngg;‘::%r;
\/T",fl‘;t';gfk TESEQ NNB 51 45051 N/A Mar. 24, 2025 | Jun. 17, 2025 | Mar. 23, 2026 (ngg;‘::%r;
jouriine | Teseq NNB 52 36122 N/A Mar. 26, 2025 | Jun. 17, 2025 | Mar. 25, 2026 (ngg;‘::%r;
EZ'C';::: 2‘;2\‘:{22 ESR3 102317 | 9kHz~3.6GHz | Sep. 23, 2024 | Jun. 17, 2025 | Sep. 22, 2025 (ngg;‘::%r;
EZ'C';::: 2‘;2\‘:{22 ESCI7 100724 | 9kHz~7GHz |Feb. 13,2025 | Jun. 17, 2025 | Feb. 12, 2026 %’gg;cﬂﬁ;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.3 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.4 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° 5.2dB
of 95% (U = 2Uc(y))
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51~54

%
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6dB and 26dB EBW and 99% OBW

U-NII-3 MIMO
99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. Rate NTY CH. (MHc;) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2

11a |6Mbps| 2 149 5745 | 16.47 | 16.42 | 19.41 | 19.34 | 16.32 | 16.36 0.5 Pass
11a |6Mbps| 2 157 5785 | 16.46 | 16.43 | 19.62 | 19.61 | 16.32 | 16.34 0.5 Pass
11a |6Mbps| 2 165 5825 | 16.47 | 16.44 | 19.46 | 19.38 | 16.32 | 16.34 0.5 Pass
HT20 | MCSO| 2 149 5745 | 17.61 | 17.58 | 20.90 | 20.54 | 17.56 | 17.30 0.5 Pass
HT20 | MCSO0| 2 157 5785 | 17.60 | 17.58 | 20.40 | 20.75 | 17.54 | 17.56 0.5 Pass
HT20 | MCSO| 2 165 5825 | 17.59 | 17.59 | 20.98 | 20.65 | 17.54 | 17.52 0.5 Pass
HT40 | MCSO0| 2 151 5755 | 36.27 | 36.27 | 41.07 | 40.83 | 36.29 | 36.05 0.5 Pass
HT40 | MCSO| 2 159 5795 | 36.24 | 36.26 | 40.74 | 40.70 | 35.69 | 36.29 0.5 Pass
VHT80[ MCSO0| 2 155 5775 | 75.44 | 75.48 | 82.88 | 82.34 | 75.38 | 75.42 0.5 Pass
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U-NII-3 MIMO
Average FCC

Data s Conducted ConducFec_i DG_ _

Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 | Ant2

11a [6Mbps| 2 | 149 | 5745 (19.20 | 18.30 | 21.78 30.00 4.10 Pass
11a |6Mbps| 2 | 157 | 5785 |19.20 | 18.30 | 21.78 30.00 4.10 Pass
11a [6Mbps| 2 | 165 | 5825 [ 19.50 | 19.00 | 22.27 30.00 4.10 Pass
HT20 [MCSO| 2 | 149 | 5745 (19.00 | 18.20 | 21.63 30.00 4.10 Pass
HT20 [MCSO| 2 | 157 | 5785 [ 19.00 | 18.20 | 21.63 30.00 4.10 Pass
HT20 [MCSO| 2 | 165 | 5825 [ 19.30 | 18.80 | 22.07 30.00 4.10 Pass
HT40 [MCSO| 2 | 151 | 5755 (18.90 | 18.10 | 21.53 30.00 4.10 Pass
HT40 [MCSO| 2 | 159 | 5795 [ 18.90 | 18.10 | 21.53 30.00 4.10 Pass
VHT20| MCSO| 2 | 149 | 5745 (18.90 | 18.10 | 21.53 30.00 4.10 Pass
VHT20| MCSO| 2 | 157 | 5785 [18.90 | 18.10 | 21.53 30.00 4.10 Pass
VHT20| MCSO| 2 | 165 | 5825 [19.20 | 18.70 | 21.97 30.00 4.10 Pass
VHT40| MCSO| 2 | 151 | 5755 [ 18.80 | 18.00 | 21.43 30.00 4.10 Pass
VHT40[ MCSO| 2 | 159 | 5795 [ 18.80 | 18.00 | 21.43 30.00 4.10 Pass
VHT80| MCSO0| 2 | 155 | 5775 [ 19.00 | 18.30 | 21.67 30.00 4.10 Pass
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TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Duty Average _ Average
Data Freq. Factor F_’ower Density PSD DG_ Pass
Mod. Rate NTY CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/500kHz) (dBm/500kHz)
Ant1 [ Ant2 [ Ant1 [ Ant2 [ SUM [ Ant1 [ Ant2 [ Ant1 [ Ant2
11a |6Mbps| 2 | 149 | 5745 | 0.67 | 0.67 | 4.02 2.74 7.03 29.00 7.00 Pass
11a |6Mbps| 2 | 157 | 5785 | 0.67 | 0.67 | 4.24 3.26 7.25 29.00 7.00 Pass
11a |6Mbps| 2 | 165 | 5825 | 0.67 | 0.67 | 4.51 3.92 7.52 29.00 7.00 Pass
HT20 |[MCSO0| 2| 149 [ 5745 | 0.65 | 0.65 | 4.04 | 2.85 7.05 29.00 7.00 Pass
HT20 (MCSO| 2| 157 | 5785 | 0.65 | 0.65 | 3.77 | 2.75 6.78 29.00 7.00 Pass
HT20 |[MCSO0| 2| 165 | 5825 | 0.65 | 0.65 | 3.78 3.45 6.79 29.00 7.00 Pass
HT40 [MCSO| 2| 151 [ 5755 | 0.66 | 0.66 1.31 0.05 | 4.32 29.00 7.00 Pass
HT40 |[MCS0| 2| 159 | 5795 | 0.66 | 0.66 1.07 0.15 | 4.08 29.00 7.00 Pass
VHT80| MCSO| 2 | 155 | 5775 | 0.67 | 0.67 | -2.01 | -3.15 | 1.00 29.00 7.00 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)
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TEST RESULTS DATA
6dB and 26dB EBW and 99% OBW

Report Number : FR522804F

U-NII-3 MIMO
Dat F RU g 93 %"dth B 2<61dl'3dth B GddB'dth B 6ddB'dth
ata req. ) anawil anawil andawi andwi .
Mod. [ p2° INTY CH. (MH‘l) Config| " iiz) MH?) MH?) Vi Limit Pass/Fail
: (MHz)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO0| 2 149 5745 Full 18.95 | 18.93 | 22.16 | 21.30 | 18.90 | 18.83 0.5 Pass
HE20 |[MCSO| 2 | 157 | 5785 | Full | 18.93 | 18.94 | 21.39 | 2157 | 18.58 | 18.91 05 Pass
HE20 |MCSO0| 2 | 165 | 5825 | Full | 18.93 | 18.95 | 20.96 | 22.15 | 18.79 | 18.84 05 Pass
HE40 |[MCSO| 2 | 151 | 5755 | Full | 37.94 | 37.91 | 41.62 | 41.65 | 37.40 | 36.83 05 Pass
HE40 | MCSO0| 2 159 5795 |1242/62| 37.90 | 37.91 | 41.49 | 41.47 | 37.88 | 37.80 0.5 Pass
HEB0 [MCSO| 2 | 155 | 5775 | Full | 77.23 | 77.22 | 82.82 | 8269 | 77.41 | 77.52 05 Pass

Al-50f 7



Report Number : FR522804F

TEST RESULTS DATA
Average Power Table

U-NII-3 MIMO
Average FCC
RU Conducted Conducted DG
Data Freq. ) _ . )
Mod. Rate NTH CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 [ Ant2 | SUM [ Ant1 [ Ant2 | Ant1 [ Ant2
HE20 | MCSO| 2 | 149 | 5745 | Full [19.10 | 18.30 | 21.73 30.00 4.10 Pass
HE20 |MCSO| 2 | 149 | 5745 | 26/0 | 9.80 | 9.00 |12.43 30.00 4.10 Pass
HE20 | MCSO| 2 | 149 | 5745 | 52/37 [ 12.80 | 12.20 | 15.52 30.00 4.10 Pass
HE20 | MCSO| 2 | 149 | 5745 |106/53| 16.00 | 15.30 | 18.67 30.00 4.10 Pass
HE20 | MCS0| 2 | 157 | 5785 | Full [19.10 | 18.30 | 21.73 30.00 4.10 Pass
HE20 | MCS0| 2 | 157 | 5785 | 26/4 | 9.50 | 9.10 |12.31 30.00 4.10 Pass
HE20 | MCSO0| 2 | 157 | 5785 | 52/38 [ 12.30 | 11.70 | 15.02 30.00 4.10 Pass
HE20 | MCS0| 2 | 157 | 5785 |106/53| 15.00 | 14.80 | 17.91 30.00 4.10 Pass
HE20 | MCSO| 2 | 165 | 5825 | Full [19.40 | 18.90 | 22.17 30.00 4.10 Pass
HE20 | MCS0O| 2| 165 | 5825 | 26/8 | 9.40 | 9.60 |12.51 30.00 4.10 Pass
HE20 | MCS0| 2 | 165 | 5825 | 52/40 [ 12.60 | 12.50 | 15.56 30.00 4.10 Pass
HE20 | MCS0| 2 | 165 | 5825 |106/54| 15.60 | 16.00 | 18.81 30.00 4.10 Pass
HE40 | MCSO| 2 | 151 | 5755 | Full [19.00 | 18.20 | 21.63 30.00 4.10 Pass
HE40 | MCSO| 2 | 151 | 5755 |242/61|16.40 | 15.60 | 19.03 30.00 4.10 Pass
HE40 | MCSO0| 2 | 159 | 5795 | Full [19.00 | 18.20 | 21.63 30.00 4.10 Pass
HE40 | MCSO| 2 | 159 | 5795 |242/62|16.40 | 15.60 | 19.03 30.00 4.10 Pass
HE80 | MCS0| 2 | 155 | 5775 | Full [19.10 | 18.40 | 21.77 30.00 4.10 Pass
HE80 | MCS0| 2 | 155 | 5775 |484/65|16.20 | 15.80 | 19.01 30.00 4.10 Pass
HE80 | MCSO| 2 | 155 | 5775 (484/66( 16.10 | 15.70 | 18.91 30.00 4.10 Pass
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Report Number : FR522804F

TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Duty Average _ Average

Data Freq. RU. Factor F_’ower Density PSD DG_ Pass

Mod. Rate NTY CH. (MHz) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/500kHz) (dBm/500kHz)
Ant1 [ Ant2 [ Ant1 [ Ant2 [ SUM [ Ant1 [ Ant2 [ Ant1 [ Ant2

HE20 | MCSO| 2 | 149 | 5745 | Full [ 0.66 | 0.66 | 3.92 | 2.72 6.93 29.00 7.00 Pass
HE20 [MCSO| 2 | 149 | 5745 26/0 | 0.63 | 0.63 | 3.91 268 | 6.92 29.00 7.00 Pass
HE20 | MCSO| 2 | 149 | 5745 | 52/37 | 0.64 | 0.64 | 3.87 | 239 | 6.88 29.00 7.00 Pass
HE20 [ MCSO| 2 | 149 | 5745 (106/53| 0.67 | 0.67 | 3.84 | 2.65 | 6.85 29.00 7.00 Pass
HE20 | MCSO| 2 | 157 | 5785 | Full [ 0.66 | 0.66 | 3.76 | 2.48 | 6.77 29.00 7.00 Pass
HE20 [MCSO| 2 | 157 | 5785 | 26/4 | 0.63 | 0.63 | 3.74 | 243 | 6.75 29.00 7.00 Pass
HE20 | MCSO| 2 | 157 | 5785 | 52/38 | 0.64 | 0.64 | 3.68 | 2.36 | 6.69 29.00 7.00 Pass
HE20 [ MCSO| 2 | 157 | 5785 [106/53| 0.67 | 0.67 | 3.59 | 2.32 6.60 29.00 7.00 Pass
HE20 | MCSO| 2 | 165 | 5825 | Full [ 0.66 | 0.66 | 3.57 | 3.37 | 6.58 29.00 7.00 Pass
HE20 [MCSO| 2 | 165 | 5825 26/8 | 0.63 | 0.63 | 3.45 | 3.08 | 6.46 29.00 7.00 Pass
HE20 | MCSO| 2 | 165 | 5825 | 52/40 ( 0.64 | 0.64 | 3.37 | 3.33 | 6.38 29.00 7.00 Pass
HE20 [MCSO| 2 | 165 | 5825 (106/54| 0.67 | 0.67 | 3.30 | 2.90 | 6.31 29.00 7.00 Pass
HE40 | MCSO| 2 | 151 | 5755 | Full | 0.67 | 0.67 | 1.03 | -0.26 | 4.04 29.00 7.00 Pass
HE40 [ MCSO| 2 | 151 | 5755 (242/61| 0.66 | 0.66 | 0.72 | -0.36 | 3.73 29.00 7.00 Pass
HE40 | MCSO| 2 | 159 | 5795 | Full [ 0.67 | 0.67 | 0.84 | 0.04 | 3.85 29.00 7.00 Pass
HE40 [ MCSO| 2 | 159 | 5795 (242/62| 0.66 | 0.66 | 0.55 | -0.08 | 3.56 29.00 7.00 Pass
HE80 | MCSO| 2 | 155 | 5775 | Full [ 0.66 | 0.66 | -2.13 | -3.19 | 0.88 29.00 7.00 Pass
HE80 [ MCSO| 2 | 155 | 5775 (484/65| 0.66 | 0.66 | -2.32 | -3.28 | 0.69 29.00 7.00 Pass
HE80 | MCSO| 2 | 155 | 5775 |484/66( 0.66 | 0.66 | -2.39 | -3.26 | 0.62 29.00 7.00 Pass

Note: PSD Sum = Max PSD(Ant. 1,

Ant. 2) + 10 log (n)
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Eaa FCC RADIO TEST REPORT Report No. : FR522804F

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\
MIMO <Ant. 1+2>
<802.11a>

6dB Bandwidth 26dB Bandwidth

RefLovel 3000 ¢ Offset 266048 = RBW 100Kz RefLevel 3000 ¢ Offset 266048 = RBW 300Kz
008 SWT_107ms ® VBW | Mz Mode Sweep

- At 20dB SWT 101 ms ® VEW 300 kHz _Mode Sweep - At

ﬂ S P I T P A ﬂ , |
|
f

10 dBmr

¢ N —
it s | i

il

|CF 5.745 GHa 10001 pis. 5.0 MHz/ Span 50.0 MHz |CF 5.745 GHa 10001 pis. 8.0 MHz/ Span 80.0 MHz

02:05:38 PM 05/26/2025 02:10:12 BM 05/26/2025

99% Occupied Bandwidth N/A

RefLevel 3000 06m  Offset 26,508 = RBW 300 kiz
- At 0 SWT 10.1ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

Wi
0 WJNM"\M&MV
0 de i
M’ \‘-‘\W'\A
i g
40 d
F 5,745 GH 10001 pis .0 MHz/ Span 50.0 Mkz
2 Marker Table
i i 5.7428902 GHz 10.40 dBm Occ b 16.473 738 369 MHz
il 1 573675454 GHz 108 dbn Occ b Centroid 5744991412 Gz
n 1 5753208 28 Gz 346 dbon Oce B Freq Offset 8568297 234 itz
Measur Hum f BTSN

02:08:50 P 05/26/2025

TEL: 886-3-327-0868 Page Number 1 A2-1 of 11
FAX: 886-3-327-0855



Report No. : FR522804F

ee FCC RADIO TEST REPORT

SPORTON LAB.
<802.11an HT20>
6dB Bandwidth 26dB Bandwidth
.Mlkv:i i:l.:::mm. Offset 266048 = RBW 100 khz . .Mlkv:i i:l.:::mm. Offset 266048 = RBW 300 khz .
- Att 20dB SWT  101ms ® VBW 300 kHz Mode Sweep - Att 20dB SWT  101ms ® VBW 1 MHz  Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
10 10 H:
S531 donp TRy oS,
H16.831 dBee - ” g
' oxsta MMWMMWM , | ".
" 1
10 dBim + 10 dBim 'll \
{
N R ¥
/ Yy
e |
WW WMWWMM L v
|CF 5.745 GHz 10001 pts. 5.0 MHz/ Span 50.0 MKz |CF 5.745 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz.
eser. NN & U eser. WENIM S T
02:42:25 M 05/26/2025 02:42:47 P 05/26/2025
99% Occupied Bandwidth N/A

RefLevel 3000 06m  Offset 26,508 = RBW 300 kiz

o ait 048 SWT 101 ms ® VBW 1Mz Mode Sweep
1 Occupled Bandwidth
10 ;
o o
0 dbe ; \

40 déi
F 5,745 GHz 10001 pts .0 MHz/ Spon 50.0 MHz
2 Marker Table
i i 5.7434752 GHz 10.65 dBm Occ b 17.605915 136 MHz
TI 1 573622021 Gz 367 dbm e b Centroid 5745023169 Gz
] i 5753806 13 Gz 346 dm e B Freq Offset 23168685 477 ke
Measur i s NUEN
02:41:28 PM 05/26/2025

Page Number 1 A2-2 of 11
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

<802.11an HT40>

6dB Bandwidth

26dB Bandwidth

RefLovel 3000 ¢ Offset 266048 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLevel 30.0008m  Offset 26,6008 = RBW 1 Mz
- At 20dB SWT 101 ms ® VEW 3 Mz Mode Sweep

1 frequency Sweep 1

H14.482 dBep

WARN PN

ST [
S1Rar P o

ik

|
10 dBmr ‘ i

40 dim

|CF 5.755 GHx 10001 pis. 9.0 MHz/

Span 30.0 MiHz

03:15:15 BM 05/26/2025

|CF 5.755 GHx 10001 pis. 16.0 MHa/

Span 160.0 MHz

03:20:08 PM 05/26/2025

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,608 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

40 B
F 5.755 GHz 10001 pts 10.0 MHz/ Span 100.0 Mz
2 Marker Table

[ 1 5.786 771 GHz 13.40 dBm Occ Bw 36.27076332 MHz

n 1 57368788 GHz 699 dbm Occ Bw Centroid 5755014 204 GHz

17 1 57731496 GHz 677 dBen Occ Bw Freq Offset 14.204 357 201 kHe

03:17:56 P 05/26/2025

L e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-3 of 11




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

<802.11ac VHT80>

6dB Bandwidth

26dB Bandwidth

RefLevel 3000 08m  Offset 26.60dB = RBW 100 iz
- At 20dB SWT 101 ms ® VEW 300 kHz _Mode Sweep

1 frequency Sweep 1Pk View
M =

RefLevel 30.0008m  Offset 26,6008 = RBW 1 Mz
- At 20dB SWT 101 ms ® VEW 3 Mz Mode Sweep

1 frequency Sweep

Span 160.0 MHz
nes WE—G—_ T

03:41:03 BM 05/26/2025

10 10 13843 dbm o > w =" r
5 11,692 dBer i - B | r'.W|

R s ot T

1
10 dBim | 10 dBim

‘ ‘i H2 1‘) JBen f ‘

/ \ i WWW
ity MMM A0
|CF 5.775 GHz 10001 pts. 16.0 MHz/ |CF 5.775 GHz 10001 pts. 32.0 MHa/

03:41:23 PM 05/26/2025

Span 320.0 MHz
N W

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,608 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep

j \

0 o fmr—
40 B
F 5.775 GHz 10001 pts 12.0 MHz/ Span 120.0 Mkz.
2 Marker Table
[ 1 5.791834 GHz 1045 dBm Occ Bw 75437499995 MHz
n 1 5.737 2439 GHz 569 dBm Occ Bw Centroid 5775012603 GHz
17 1 58127314 GHz 5.37 dBm Occ Bw Freq Offset 12,603 201629 kHz

Measur [T 5 NEED

03:39:52 M 05/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-4 of 11




swanranas. FCC RADIO TEST REPORT Report No. : FR522804F

<802.11ax HE20>

6dB Bandwidth 26dB Bandwidth

RefLevel 3000 08m  Offset 26.60dB = RBW 100 iz RefLevel 3000 08m  Offset 26.60dB = RBW 300 iz

- Att 20dB  SWT  10.1ms ® VBW 300 kHz Mode Sweep - Att 20dB SWT  10.1ms ® VBW 1 MHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
Wit 030dEm|
STISTS00GH
50000 M
0 0 H1 11775 diim
H1 6911 dBer
bl e
5 10 0011 Hirsirigh, : )
|
l ‘
10 déim t 10 déim
H2-14.225 dbm— i
¥ 4 4
% 3
" . I
&’!M! s 1 40 dBm
|CF 5.745 GHz 10001 pts. 5.0 MHz/ |CF 5.745 GHz 10001 pts. 8.0 MHz/ Span 80.0 MHz_
Mea Measur Hm N M.
04:07:35 PM 05/26/2025 ©4:08:00 PM 05/26/2025

99% Occupied Bandwidth N/A

RefLevel 3000 06m  Offset 26,508 = RBW 300 kiz
- At 0 SWT 10.1ms @ VEW 1 Miiz_Mode Sweep
1 Occupied Bandwidth

I 50 d6m
573878550 GHi|
10 it # S
f i
0 dbor / !
40 dBim
75745 G 70001 pis 0 MHz/ Span50.0 Mz
2 Marker Table
[ 1 5.139 1955 GHz 1260 dBm Occ b 18.954 258904 MHz
il 1 5735 54867 Gz 602 dm Occ b Centroid 5745005 795 Gtz
n 1 575450292 Gt 623 dm Occ B Freq Oifset 25794 6628 Az

[

04:05:43 P 05/26/2025

TEL: 886-3-327-0868 Page Number 1 A2-5 of 11
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

RefLovel 3000 ¢ Offset 266048 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLovel 3000 ¢ Offset 26608 = RBW 1 Mz
- At 2008 SWT_ 101 ms ® VEW 3 Mz
1 frequency Sweep

Mode Sweep

B g i 2464
738500 {1 15,644 i 116160k
10 '(
st 1) WMLHLMLJ L | \
0 HE -1 AN il i h ¥ \
10 dim f | 10 dBm 1210356 dBm— %
! |
| |
I
/ " -
WWWW i bl o
|CF 5.755 GHz 10001 pts. 9.0 MHz/ Span $0.0 MHz |CF 5.755 GHz 10001 pts. 16.0 MHz/ Span 160.0 MKz

04:45:16 PM  05/26/2025

04:45:43 PM 05/26/2025

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,608 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

10 / ‘
0 dBr
M %
40 dbim-
F 5.755 GHz 10007 pts 10.0 MHz/ Span 100.0 MHz
2 Marker Table
i 1 5.7494851 GHz 16.09 dBm Occ Bw 37.942746 826 MHz
m 1 57360503 GHz 10.58 dBm Occ Bw Centroid 5755021661 GHz
T2 1 5773993 GHz 944 dBm Oce Bw Freq Offset 21.661064 709 kHz

04:47:16 P 05/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

RefLovel 3000 ¢ Offset 266048 = RBW 100Kz
- At 2008 SWT 101 ms ® VBW 300 kitz_ Mode Sweep
1 frequency Sweep

RefLovel 3000 ¢ Offset 26608 = RBW 1 Mz
- At 008 SWT 101 ms ® VBW 3 MKz Mode Sweep
1 frequency Sweep

H1 1601 dBen Ty .

Tl T W

HYATY3 B

M H112.139 dfim
0

g

40 dim

|CF 5.775 GHa 10001 pis. 16.0 MHa/

B5:04:56 BM 05/26/2025

Span 160.0 MHz

|CF 5.775 GHa 10001 pis. 320 MHa/

Span 320.0 MHz.
Messur nEnm & FoER

B5:05:20 PM 05/26/2025

99% Occupied Bandwidth

N/A

RefLevel 3000 06m  Offset 26,608 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

10 " PRI oy . L
}f \\
40 dbim-
F 5.775 GHz 10007 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table
[Tl 1 5.787395 GHz 12.83 dBm Occ Bw 71.230420592 MHz
m 1 573639 2 GHz 703 dbm Occ Bw Centroid 5775011361 GHz
T2 1 58136266 GHz 6,82 dBm Oce Bw Freq Offset 11.360993 313 kHz

Measur

05:04:26 PM 05/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR522804F

Test Result of Power Spectral Density|

<802.11a>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. 1

MIMO Ant. 2

Rof Lovel 3000 c8m  Oftset 26,6008 @ RBW S00kH:
- A 208 & SWT_ 0ms & VEW 3MHz
1 Frequency Sweep

Mode Sweep

s6L
Cound 100/100

Ref Level 3000 08m  Offset 26,6008 ® RBW S00khHz

- At 2008 ® SWT Jms ® VEW 3 MHz  Mode Sweep

1 Frequency Sweep

s6L
Cound 100/100

10 1]
0dim: - - - B 0dim: I - =
/ I {

F 5.825 GHz 1001 pts. 0 MHz/ Span 50.0 MHz F 5.825 GHz 1001 pts. 0 MHz/ Span 50.0 MHz

2 Marker Table 2 Marker Table
M 1 5827398 GHz 384dBm M1 1 5.822 203 GHz 325dBm
s L uiniang

02:22:48 M 05/26/2025 02:25:41 M 05/26/2025

<802.11an HT20>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2

Ref Level 3000 08m  Offset 26,6008 ® RBW 500 kHz S6L Ref Level 3000 08m  Offset 26,6008 ® RBW 500 kHz S6L
- At 08 ® SWT  20ms ® VBW 3MH: Mode Sweep Count 100/100 - A 08 ® SWT  20ms ® VBW 3MH: Mode Sweep Count 100/100
1 Frequency Sweep wr 1 Frequency Sweep

Wi 3mem
sTome0sH ;

|20 di- |20 di-

0. 10,

0 dime o - e 0 dir e ——

0

F 5,745 GHz 1001 pts. 0 MHz/ Span 50.0 MHz F 5,745 GHz 1001 pts. 0 MHz/ Span 50.0 MHz

3 Marker Table 3 Marker Table
M 1 5.740704 GHz 339dBm M1 1 5.748 247 GHz 2.0 dBm
L uiniang H

02:42:08 B 05/26/2025 02:44:30 P 05/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

<802.11an HT40>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2
Ref Level 3000 c8m  Offset 26.60 B ® RBW S00kH: Ref Level 3000 c8m  Offset 26.60 B ® RBW S00kH: 56l
- an 008 ® SWT  20ms ® VBW 3MHz Mode Sweep - A 2008 ® SWT  0ms ® VEW 3MHz Mode Sweep Count 100,100
0 dBm- —— S a—— T 0 dB py = = —— .
: ! | a
| | |
i | |
F 5.755 GHz 1001 pts. 10.0 MK/ Span 100.0 MiHz F 5.755 GHz 1001 pts. 10.0 MK/ Span 100.0 MiHz
2 Marker Table 2 Marker Table
M1 1 5.7515 GHz 0.65dBm M1 1 5.74841 GHz -0.61 dBm
[ IO L uutinng
03:18:35 M 05/26/2025 03:21:42 M 05/26/2025
<802.11ac VHT80>
Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2
- an 008 ® SWT  20ms ® VBW 3MHz Mode Sweep - A 2008 ® SWT  0ms ® VEW 3MHz Mode Sweep Count 100,100

1 Frequency Sweep

Cound 100/100
[

1 Frequency Sweep

03:40:26 B 08/26/2025

20 dller 20 dller
10 10
0 dénr 0 dénr
T t
|
| |
|
T
| |
/
40 dBi = e —— 0 -
F 5,775 GH: 1001 pts 120 MR/ Span 120.0 MRz F 5,775 GH: 1001 pts 120 MR/ Span 120.0 MRz
2 Markes Table 2 Markes Table
[} 1 5.77956 GHz -1.68 dBm [} 1 5.77884 GHz -3.82 dBm
L g L uutinng

03:42:20 B 08/26/2025

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

<802.11ax HE20>

Maximum Power Density Plot (dBm/500kHz)

MIMO Ant. 1

MIMO Ant. 2

Rof Lovel 3000 c8m  Oftset 26,6008 @ RBW S00kH:
- A 208 & SWT
1 Frequency Sweep

Jms & VEW 3MHz Mode Sweep

s6L
Cound 100/100

Rof Lovel 3000 c8m  Oftset 26,6008 @ RBW S00kH:
- A 208 & SWT_ 0ms & VEW 3MHz
1 Frequency Sweep

Mode Sweep

s6L
Cound 100/100

10 1]
0.dBmr a 0.dBmr + (" T
— B
- ;; '|_\ M I Y | | W . 1
Ty '.II ‘W L / Yk bl i
~ | | ‘ Rl ‘\
s WL ) L INIVNR
F 5.745 GHz 1001 pts. 0 MHz/ Span 50.0 MHz F 5.745 GHz 1001 pts. 0 MHz/ Span 50.0 MHz
2 Marker Table 2 Marker Table
M1 1 5.737108 GHz 3.28dBm M1 1 5.736459 GHz 2.05dBm
s L uiniang
05:26:53 M 05/26/2025 05:31:37 M0 05/26/2025
<802.11ax HE40>
Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2
l‘!ﬂﬁ"ﬂ M0008m  Offset 26,6008 ® RBW 500 khz S6L l‘!ﬂﬁ"ﬂ M0008m  Offset 26,6008 ® RBW 500 khz S6L
- At 08 ® SWT  20ms ® VBW 3MH: Mode Sweep Count 100/100 - A 08 ® SWT  20ms ® VBW 3MH: Mode Sweep Count 100/100

1 Frequency Sweep

1 Frequency Sweep

04:47:42 B 08/26/2025

04:51:53 B 08/26/2025

i
5
|20 di- |20 di-
10 10
0 dir D TE e S 0 déim - —— = -
f \ r \
| \
Il | L
| \ | |
|
| l
‘ [
{ |
[ | |
b . b : T
F 5.755 GHz 1001 pts. 10.0 Miz/ Span 100.0 MHz F 5.755 GHz 1001 pts. 10.0 Miz/ Span 100.0 MHz
2 Marker Table 2 Marker Table
] 1 524961 GHz 036 d8m ] 1 51575 GHz 093 d8m
s L uiniang

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-10 of 11



e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804F

<802.11ax HE80>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 1 MIMO Ant. 2

56l

56l Ref Level 3000 08m  Offset 26,6008 ® RBW S00khHz
Cound 100/100

Ref Level 3000 08m  Offset 26,6008 ® RBW S00khHz

05:04:43 B 05/26/2025

D5:06:04 B 05/26/2025

- at 08 # SWT_ Jms & VEW 3MH: Mode Sweep Count 100/100 - at 08 # SWT_ Jms & VEW 3MH: Mode Sweep
10 10
0 dim 0 dim
/ I [ 3
| |
{ |
I I
| | |
75,775 6 001 pis T20MHz] Span 120.0 WAz 75,775 6 001 pis T20MHz] Span 120.0 WAz
2 Marker Table 2 Marker Teble
1] 1 5.77128 GHz -179 dBm 1] 1 5.77896 GHz -1.85 dBm
s

Page Number 1 A2-11 of 11
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.5~26.1°C
Relative Humidity : |52.3~62.7%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number 1 B1 of BS
FAX: 886-3-327-0855



CO07-HY

EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]
’ L

522804
Mode 1
120Vac/60Hz
Line

Full Spectrum

Report No.: FR522804F
2025/6/17

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

[ O N 0 L O A O N : »
40 1® ¢ % ‘“
1 L
301 b <
20+ 2
10T
0 : —————+—+— ——+—+— : : !
150k 300 400500 800 1M 2M 3M 4M 5M 6 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.150000 25.52 56.00 30.48 | L1 FLO 20.0
0.150000 44.71 66.00 21.29 | L1 FLO 20.0
0.165750 22.58 55.17 3259 | L1 FLO 20.0
0.165750 41.47 65.17 23.70 | L1 FLO 20.0
0.190500 18.93 54.02 35.09 | L1 FLO 20.0
0.190500 39.31 64.02 2471 | L1 FLO 20.0
0.372750 28.90 48.44 1954 | L1 FLO 20.0
0.372750 31.05 58.44 27.39 | L1 FLO 20.0
2.307840 14.69 46.00 31.31 | L1 FLO 20.1
2.307840 20.22 56.00 35.78 | L1 FLO 20.1
8.230470 28.37 50.00 21.63 | L1 FLO 20.3
8.230470 33.33 60.00 26.67 | L1 FLO 20.3
11.565060 34.19 50.00 15.81 | L1 FLO 20.5
11.565060 40.37 60.00 19.63 | L1 FLO 20.5
12.403590 35.41 50.00 1459 | L1 FLO 20.5
12.403590 39.92 60.00 20.08 | L1 FLO 20.5
13.247250 41.76 50.00 8.24 | L1 FLO 20.5
13.247250 47.52 60.00 1248 | L1 FLO 20.5
14.646750 37.92 50.00 12.08 | L1 FLO 20.6
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CO07-HY
14.646750 42.94 S 60.00 17.06 | L1 FLO 20.6
16.228500 --- 36.59 50.00 13.41 | L1 FLO 20.6
16.228500 40.94 --- 60.00 19.06 | L1 FLO 20.6
18.244770 --- 36.69 50.00 13.31 | L1 FLO 20.7
18.244770 41.13 --- 60.00 18.87 | L1 FLO 20.7
20.806260 --- 31.00 50.00 19.00 | L1 FLO 20.8
20.806260 36.36 --- 60.00 23.64 | L1 FLO 20.8

Report No.: FR522804F
2025/6/17
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CO07-HY

EUT Inform
Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]
* L

ation

Report No.: FR522804F
2025/6/17

522804
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR-QP Limit at Main Ports

CISPR-Ave LinmitatMain Ports

P,
40+ 4 & W' *¢
T e o'® "
30+
) 4 >
20+ *
10T
0 : —t—+—+—+—+— : : : !
150k 300 400500 800 1M 2M 3M 4M 5M 6 M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.150000 25.96 56.00 30.04 | N FLO 20.0
0.150000 46.36 66.00 19.64 | N FLO 20.0
0.171510 27.10 54.89 27.79 | N FLO 20.0
0.171510 42.00 64.89 22.89 | N FLO 20.0
0.208500 26.25 53.27 27.02 | N FLO 20.0
0.208500 33.89 63.27 29.38 | N FLO 20.0
0.379500 32.89 48.29 15.40 | N FLO 20.0
0.379500 37.56 58.29 20.73 | N FLO 20.0
0.628800 22.94 46.00 23.06 | N FLO 20.0
0.628800 25.71 56.00 30.29 | N FLO 20.0
1.087530 21.20 46.00 24.80 | N FLO 20.0
1.087530 24.10 56.00 31.90 | N FLO 20.0
2.250960 16.23 46.00 29.77 | N FLO 20.1
2.250960 21.41 56.00 3459 | N FLO 20.1
8.269710 28.90 50.00 21.10 | N FLO 20.3
8.269710 34.24 60.00 25.76 | N FLO 20.3
10.764870 31.62 50.00 18.38 | N FLO 20.4
10.764870 35.65 60.00 2435 | N FLO 20.4
11.564340 36.29 50.00 13.71 | N FLO 20.5
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11.564340 41.70 S 60.00 18.30 | N FLO 20.5
12.232230 --- 31.23 50.00 18.77 | N FLO 20.5
12.232230 40.56 --- 60.00 19.44 | N FLO 20.5
13.157250 --- 42.76 50.00 724 | N FLO 20.5
13.157250 48.36 --- 60.00 1164 | N FLO 20.5
14.155260 --- 34.53 50.00 1547 | N FLO 20.6
14.155260 40.75 --- 60.00 19.25 | N FLO 20.6
14.551800 --- 37.66 50.00 1234 | N FLO 20.6
14.551800 43.60 --- 60.00 16.40 | N FLO 20.6
16.228050 --- 37.17 50.00 12.83 | N FLO 20.7
16.228050 41.64 --- 60.00 18.36 | N FLO 20.7
18.243600 --- 37.23 50.00 12.77 | N FLO 20.8
18.243600 41.79 --- 60.00 18.21 | N FLO 20.8
21.331500 --- 30.78 50.00 19.22 | N FLO 20.9
21.331500 36.48 --- 60.00 23.52 | N FLO 20.9

Report No.: FR522804F
2025/6/17
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 20~26°C

Test Engineer : Jacky Hung, Mancy Chou and Rain Lee

Relative Humidity : 40~65%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : C1 of C88
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Cl. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark

(GHz) Rate
Model  U-NI-3 5725585  1+2 802.11a 149 5745 | 6Mbps ; ;
Mode 2 | U-NII-3 5725585  1+2 802.11a 157 5785  6Mbps - -
Mode3 | U-NII-3 5725585  1+2 802.11a 165 5825  6Mbps . ;
Mode 4  U-NII-3 5725585  1+2  802.11nHT20 = 149 5745  MCSO - -
Mode5 | U-NII-3 5725585  1+2  802.11nHT20 157 5785 | MCSO . ;
Mode 6  U-NII-3 5725585  1+2 | 802.11nHT20 165 5825  MCSO - -
Mode7  U-NII-3 5725585  1+2 80H2|.51210ax 149 5745 | MCSO Full RU ;
Mode8 | U-NII-3 5725585  1+2 8Ojl'51210ax 149 5745 | MCSO  Partial_106/53RU -
Mode 9 | U-NII-3 5725585  1+2 8O§é1210ax 157 5785  MCSO Full RU -
Mode 10 = U-NI-3 5725585  1+2 802 1iax 165 5825 | MCSO Full RU -
Mode 11 | U-NII-3 5725585  1+2 80I_|2I.51210ax 165 5825 | MCSO  Partial_106/54RU -

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 12 | U-NII-3 ' 5.725-5.85 1+2 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 13 | U-NII-3  5.725-5.85 1+2 802.11ax HE40 151 5755 MCSO @ Partial_242/61RU -
Mode 14 = U-NII-3  5.725-5.85 1+2 802.11ax HE40 159 5795 MCSO Full RU -
Mode 15 | U-NII-3 = 5.725-5.85 1+2 802.11ax HE40 159 5795 MCSO0 | Partial_242/62RU -
Mode 16 = U-NII-3 @ 5.725-5.85 1+2 802.11ax HE8O 155 5775 MCSO Full RU -
Mode 17 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE80 155 5775 MCSO | Partial_484/65RU -
Mode 18 = U-NII-3  5.725-5.85 1+2 802.11ax HE8O 155 5775 MCSO @ Partial_484/66RU -
Mode 19 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE80 155 5775 MCSO | Partial_484/66RU SHF
Mode 20 | U-NII-3 | 5.725-5.85 1+2 802.11ax HE80 155 5775 MCSO | Partial_484/66RU LF

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 | 5648.43 56.44 68.20 -11.76 H Peak Pass - Band Edge

1
802.11a 149 | 6154.00 64.31 68.20 -3.89 H Peak Pass - Harmonic
802.11a 157 | 5927.73 53.37 68.20 -14.83 H Peak Pass - Band Edge

2
802.11a 157 | 5362.00 50.93 54.00 -3.07 H Avg. Pass - Harmonic
802.11a 165 | 5932.25 55.52 68.20 -12.68 H Peak Pass - Band Edge

3
802.11a 165 | 5416.00 50.83 54.00 -3.17 H Avg. Pass - Harmonic
802.11n HT20 = 149 | 5649.30 58.53 68.20 -9.67 H Peak Pass - Band Edge

4
802.11n HT20 = 149 | 5356.00 50.04 54.00 -3.96 H Avg. Pass - Harmonic
802.11n HT20 | 157 @ 5932.35 53.65 68.20 -14.55 H Peak Pass - Band Edge

5
802.11n HT20 | 157 @ 5380.00 50.39 54.00 -3.61 H Avg. Pass - Harmonic
802.11n HT20 | 165 5923.25 56.52 69.49 -12.97 H Peak Pass - Band Edge

6
802.11n HT20 | 165 6238.00 64.76 68.20 -3.44 H Peak Pass - Harmonic

TEL: 886-3-327-0868 Page Number : C4 of C88

FAX: 886-3-327-0855




samanas. FCC RADIO TEST REPORT

Report No. : FR522804F

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Band
149 5648.87 58.97 68.20 -9.23 H Peak | Pass Full RU
HE20 Edge
7
802.11ax
149 | 17235.00 63.17 68.20 -5.03 \% Peak | Pass Full RU Harmonic
HE20
802.11ax Band
8 149 | 5648.72 66.77 68.20 -1.43 H Peak = Pass | Partial_106/53RU
HE20 Edge
802.11ax Band
157 | 5924.10 55.11 68.87 -13.76 H Peak @ Pass Full RU
HE20 Edge
9
802.11ax
157 @ 5380.00 47.99 54.00 -6.01 H Avg. Pass Full RU Harmonic
HE20
802.11ax Band
165 | 5926.13 57.78 68.20 -10.42 H Peak @ Pass Full RU
HE20 Edge
10
802.11ax
165 | 5386.00 49.90 54.00 -4.10 H Avg. Pass Full RU Harmonic
HE20
802.11ax Band
11 165 | 5926.00 65.05 68.20 -3.15 H Peak = Pass | Partial_106/54RU
HE20 Edge
802.11ax Band
151 | 5648.52 58.12 68.20 -10.08 H Peak @ Pass Full RU
HE40 Edge
12
802.11ax
151 5350.00 47.98 54.00 -6.02 H Avg. Pass Full RU Harmonic
HE40
TEL: 886-3-327-0868 Page Number : C5 of C88

FAX: 886-3-327-0855




samanas. FCC RADIO TEST REPORT Report No. : FR522804F

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax Band
13 151 5642.47 63.40 68.20 -4.80 H Peak | Pass @ Partial 242/61RU
HE40 Edge
802.11ax Band
159 5928.77 55.85 68.20 -12.35 H Peak | Pass Full RU
HE40 Edge
14
802.11ax
159 5386.00 48.43 54.00 -5.57 H Avg. Pass Full RU Harmonic
HE40
802.11ax Band
15 159 | 5949.23 61.78 68.20 -6.42 \% Peak = Pass | Partial_242/62RU
HE40 Edge
802.11ax Band
155 | 5639.03 63.04 68.20 -5.16 H Peak @ Pass Full RU
HES80 Edge
16
802.11ax
155 | 5350.00 48.01 54.00 -5.99 H Avg. Pass Full RU Harmonic
HES80
802.11ax Band
17 155 | 5647.95 66.15 68.20 -2.05 \% Peak = Pass | Partial_484/65RU
HES80 Edge
802.11ax Band
18 155 | 5651.80 68.14 69.54 -1.40 H Peak = Pass | Partial_484/66RU
HES80 Edge
802.11ax
19 155 | 39370.49 46.48 74.00 -27.52 \% Peak = Pass | Partial_484/66RU SHF
HES80
802.11ax
20 155 37.76 34.10 40.00 -5.90 \% QP Pass | Partial_484/66RU LF
HES80
TEL: 886-3-327-0868 Page Number : C6 of C88
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wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK BEBAL_To-24] 140
1225 /‘ 12251
40E. T 1
10! / 105
875
/ o5
0. "
7001 TN LT [} ) LT L7 EAK(UNI)
12 w
52, ! il " A /‘\
5! i
15,
e S——e
- IRV ™
17!
E
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHZ VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n  dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.43 56.44 68.20 -11.76 51.27 33.29 B.63 36.8¢ @.ee 180 131 PEAK
2 5651.84 55.68 6B.97 -13.29 5.43 33.31 B.69 36.88 @.88 188 131 PEAK ——— e e —— ———— ———— ———— ——— ———
3570076 5431 105.42 -50.61 49.17 3370 B.%4 36.80 0.89 180 131 PEAK iz dBun difadb AV difu &8 B dB o deg
4 2.4 605 115.99 -52.75 S7.44 374 876 6.7 0.00 189 131 PEAK 1574500 110,00 -o-oov -oooe 22 379 879 3679 0.00 180 131 PEK
 LeveldBuVim) Date: 2025-05-22
1225
105
875
70,
G54
P& J\t/
350
bl
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.00 103.44 —----n --ooee 97.65 33.79 8.79 36.79 0.08 180 131 AVERAGE
TEL: 886-3-327-0868 Page Number : C7 of C88
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Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK BEBAL_To-24] 140
1225 /‘ 12251
40E. T 1
10! / Yy 105
875
/ o5
0.
4 7001 TN LT [} ) LT L7 EAK(UNI)
12 3 g
52, - P "
L N 52 MW I, Ju'l
ar | A gty Ao -
350be S
17!
E
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHZ VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n  dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.72 54.77 68.20 -13.43 49.60 33.29 B.63 36.8¢ @.ee 331 120 PEAK
2 5650.75 54.68 63.76 -14.@8 49.43 33.31 B.69 36.88 @.88 331 129 PEAK — Y Y =
3 EM2.23 5351 105.82 5231 4787 3370 6.4 3680 0.89 331 129 PEAK iz dBn difa db AV difu &8 B dB o deg
4 2.2 6080 115.99 -55.10 55.09 374 876 6.7 0.80 33 129 PEAK 1574500 110,20 -o-oov -oooe 16450 379 879 3679 0.00 33 129 PR
 LeveldBuVim) Date: 2025-05-22
1225
105
875
70,
G54
P&
w0 N [
I
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.00 103.34 -----n --o-e- 97.55 33.79 8.79 36.79 0.88 331 129 AVERAGE
TEL: 886-3-327-0868 Page Number : C8 of C88
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FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
. goLevel dBuVim) Date: 2025-05-23 - Level(dBulim) Date: 2025-05.23
1225 1225
1050 1050
875 875
EAK(UNI) EAK(UNI)
700 T ML 1 s 0 N | I Te.ﬂ‘M.LUU*’_‘z” - e e [ bl ] S
AVG_54)
AVE 54 &
51'“1 M@E’ “””wa - w ) B ! o Aﬂl !
5 it e ¢ 350
5
Peak 15 "
[ 1000 4400, 7800, 11200, 14500, 18000
Avg 1000 4400, 7800, 11200, 14800. 18000 Frequency (MHz)
Frequency {MHz)
) Site  : G3CHIS-HY
Site o O3CHIS-HY Condition: PEAK(UNII) 3m 9128D-02294 248620 VERTICAL
Condition: PEAK(UNI) 3m 9128D-02294 248620 HORIZONTAL -
. | ol Linit Read  Ant Cable Preamp  Aux APos  TPos
P—— Lfi‘;: argin L::l h(ﬁ(:: ciu; :::::E hi::f Apos  TPos Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
- MHz dBuV/m dBuv/m  dB  dBuV  dB/m B & a deg
MHe dBuV/m dBui/n B B/ cB/m B B dB o deg 1 1180.00 48.69 74.89 33.31 43.80 25.85 3.99 3706 0.9 33 129 Peak
1 1168.00 41.52 74.60 -32.48 49.55 2538 3.8 37.19 @.6e 180 131 Peak 2 5336.00 61.31 68.20 -6.89 56.68 32.90 B8.56 36.83 .80 324 135 Peak
2 5338.0@ 63.81 68.20 -4.39 50.18 32.99 8.56 36.83 @.80 100 129 Peak 3 6190.80 61.98 68.28 -6.22 55.28 34.20 9.16 36.66 @.80 337 130 Peak
3 615400 64.31 68.20 -3.89 57.65 34.20 9.14 36.68 0.00 180 125 Peak 4 11490.09 5115 74.00 -22.85 56.18 38.91 12.58 57.44 .92 276 0 PEAK
4 11499.09 46.26 74.00 -27.74 S51.29 38.91 125 S57.44 0.2 - -- PEAK 5 11490.00 40.99 54.80 -13.01 46.02 38.91 12.58 57.44 0.92 276 B AVERAGE
5 1723500 55.47 68.20 -12.73 60.11 38.20 15.47 59.25 0.3 280 237 PEAK 6 1723500 59.67 68.20 -8.53 64.31 38.20 15.47 59.25 0.9 202 @ PEAK
TEL: 886-3-327-0868 Page Number : C9 of C88
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FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025.05.23 Date: 2025.05.13
! 4!’Le\'el{iiml\mn) ! HLMIWBIIWIH)
1228 125
75 5
104 0
14.47G y 16 54 o AVG 54
~14.5G
K et e — g —— I S
Avg
175 175
141 14476, 1482, 14488, 1444, 14500 141 1476, 1482, 14488, 1449, 14500
Frequency {MHz) Frequency {MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
Date: 2025.05.23 Date: 2025.05.13
! 4!’Le\'el{iiml\mn) ! HLMIWBIIWIH)
1228 125
75 5
104 0
17.7G y 16 54 o AVG 54
~18G . — U — — -
Avg
175 175
1710 17760 17820, 17880, 17940, 18000 1710 17760, 17820, 17880, 17840, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL

TEL: 886-3-327-0868

FAX: 886-3-

327-0855
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Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK_BEBAL_To-24] 140
1225 1225
40E. — 1
10! '( 105
875
/'f o5
0. i
) M o ¢ e e N O i L EAK(UNI)|
525 12 T S n
Hofob 52! w
3, M b s e
ar . P
17!
E
Peak 5600 5637, 5674, 511, 5748, 5785
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (2}
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHz VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n dB BV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5646.44 53.26 68.20 -14.94 43.18 33.28 .63 36.8¢ @.ee 180 139 PEAK
2 5658.32 52.26 6B3.44 -16.138 47.07 33.38 B.69 36.88 @.88 188 139 PEAK — Y Y =
3570307 56.38 106.31 -49.93 5073 331 G4 3680 0.89 180 139 PEAK /e diufa db AV difu &8 B dB o deg
4 ST0.62 550211221 -57.09 49.41 374 876 6.7 @00 189 139 PEAK 1578500 110,15 -o-oov -oooe leedo 3401 88 3679 0.00 180 139 PR
 LeveldBuVim) Date: 2025-05-22
1225
105
875
70,
G54
B A
350
bbbk
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5785.00 104.00 ------ ------ 97.97 33.99 8.83 36.79 0.08 180 139 AVERAGE
TEL: 886-3-327-0868 Page Number : C11 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
. Lovel [dBuVIm) Date: 2025-05-22
- ‘k
vl
709 \\, “PEAK BE(B4)_16.24)
5 P I P 34
17.
Peak 5785 5818, 5851, 5884, 517, 5950 B l an k
Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.608kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg
5854.96 54.39 110.89 -56.50 43.04 34.22 B8.91 36.78 @.ee 18 139 PEAK
5873.61 55.88 105.59 -49.71 49.44 34.29 B8.93 36.78 @.88 188 139 PEAK
5924.76 52.91 68.38 -15.47 46,39 34.38 B8.99 36.77 e.ee 18 139 PEAK
5927.73 53.37 68.20 -14.83 46.86 34.29 B8.99 36.77 @.88 188 139 PEAK

e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C12 of C88



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
FEAR_BE[BA_To-24] 140
1225 125
L n 1
10: } Y 105,
B7.5)
)‘ o5
10,
s . fOT = 1] T ] il L EAK(UNI)|
1 . i
52' ul T P ¥ W
o i o I
L T
% el
380 o, g A
17:
17!
Peak 5600 5637, 5674, 5711, 5748, 5795
Frequency (MHz)
1000 2150, 3300, 4450, 5600 6750
Site © BICHIS-HY Frequency (MHz)

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL

+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY

Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHZ VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n  dB dBV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.47 51.84 68.20 -16.36 46.67 33.29 B8.63 36.80 @.ee 325 126 PEAK
2 5650.32 50.91 6B8.44 -17.53 45.72 33.38 B.69 36.88 @.88 325 126 PEAK — Y Y =
3 SM23L 5437 105.85 -50.08 49.23 3370 B4 3680 0.89 325 126 PEAK /e diufa db AV difu o &8 B dB o deg
4 5720.99 5634 113.06 -56.72 50.63 .74 876 3.7 0.80 325 126 PEAK 1578500 110,45 -o-oov -oooe lea4p 3000 B8 3679 0.00 35 126 PEA
. Lovel[4BuVIm) Date: 2025-05-22
1225
105 1
10
875
70,
G54
P&
- N
T oy
17
Avg Blank
1000 2150, 3300, A450, 5600. 6750
Frequency (MHz)

Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.620kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5785.00 103.82 ------ ------ 97.79 33.99 8.83 36.79 0.88 325 126 AVERAGE

TEL: 886-3-327-0868

Page Number : C13 of C88
FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
. Lovel [dBuVIm) Date: 2025-05-22
- \
A0E LA, k
10 V\
815
709 \\ “PEAK BE(B4)_16.24)
52 St .W_M'Z‘yrm : 3 4
17.
Peak 5785 5818, 5851, 5884, 517, 5950 B l an k
Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ RBW:1080.000kHZ VBW:3000.608kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg
5854.63 52.42 111.64 -59.22 46.07 34.22 B8.91 36.78 @.ee 325 126 PEAK
5873.77 52.63 185.54 -52.91 46.18 34.38 B8.93 36.78 @.88 325 126 PEAK
5924.76 43.65 68.38 -19.73 42,13 34.38 B8.99 36.77 e.ee 325 126 PEAK
5930.37 51.0@ 68.20 -17.20 44.50 34.28 B.99 36.77 @.88 325 126 PEAK

e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C88



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
- Level (dBuvim) - Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI)) EAK(UNI)
700 T 11 e Efle] S 700 T T S RS Efle] S
214
0 AV 54 0 . g 54
I i ¥ M ot “ i 1 rack MWW b
25,0 Mot 5.0
175 175
Peak
1&” 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9126D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBu dB/m dB B dB  cm deg MHz dBuv/m dBuv/m  dB dBuw dB/m dB B dB cm deg
1 1102.80 44.81 74.80 -29.19 52.93 25.22 3.85 37.19 @.80 180 139 Peak 1 1180.80 41.67 74.88 -32.93 48.38 25.86 3.99 37.16 0.80 325 126 Peak
2 5362.80 63.19 74.80 -10.81 53.56 32.88 8.53 36.83 0.80 180 126 Peak 2 5368.80 59.67 74.00 -14.33 55.86 32.86 8.58 36.83 0.80 380 126 Peak
3 5362.88 50.93 54.80 -3.07 46,39 32.88 B8.53 36.83 0.80 180 126 Average 3 5368.88 47.47 54.0@0 -6.53 42.86 32.86 B8.58 36.83 .80 380 126 Average
4 621408 63.77 68.20 -4.43 56,99 34.26 9.17 36.65 0.8 180 113 Peak 4 615408 59.68 68.20 -0.12 52.42 34,28 9.14 36.68 @.80 300 113 Peak
5 11578.80 46.86 74.8@ -27.14 52.88 38.62 12.63 57.39 0.92 480 317 PEAK 5 11578.80 58.31 74.8@ -23.69 55.53 38.62 12.63 57.33 8.92 268 B PEAK
6 11578.08 37.82 54.80 -16.18 43.04 38.62 12.63 57.39 0.92 480 317 Average 6 11570.08 41.11 54.00 -12.89 46.33 38.62 12.63 57.39 0.92 268 @ Average
7 17355.88 54.59 68.20 -13.61 58.93 38.37 15.54 59.19 .94 192 235 PEAK 7 17335.88 56.43 68.20 -11.77 6@.77 38.37 15.54 59.19 @.94 200  36@ PEAK
TEL: 886-3-327-0868 Page Number : C15 of C88

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dﬂu\!nn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
B = B ettt A T
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency {WHz) Frequency {MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dﬂu\!nn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G [ [ J— [
IMWM‘ e bt e Tt JMWM i S DU T |
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
TEL: 886-3-327-0868 Page Number : C16 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
o Level (dBuVim) Date: 2025.05-22  Love (4BuVIm) Date: 2025.06-11
1225 1225
k .
10: \ 105,
875
iy 075
700 ! PEAK BE(B4) 16-24)
|2 o ¢ e e | O i L EAK(UNI)|
Mk " LI
52! it ¥ }’\
52,
Fuatiffrn]
35, W,WMW“«J
e i Ww«wmw
17!
11!
Peak 5825 5850, 5875, 5900, 5925, 5050
Frequency (MHz)
1000 2150, 3300, 4450, 5600, 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHz VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n 0B dBWV dBfm B dB dB o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.88 53.21 111.88 -52.87 51.86 34.22 B8.91 36.78 @.ee 188 134 PEAK
2 5B6@.88 59.97 1@9.15 -49.18 53.59 34.24 B.92 36.78 @.88 180 134 PEAK ——— e e —— ———— ———— ———— ——— ———
3502433 5430 68.66 -14.30 4782 3430 8.99 36.77 0.09 180 134 PEAC iz dB/n dif db dV difu &8 dB o deg
4 S5 552 68.28 -12.68 49.00 3427 9.09 .77 .00 100 134 PEAK 1 58500 111,38 -o-oov -oooe 6.3 315 88 3678 0.00 180 134 PEK
. Lovel[4BuVIm) Date: 2025-05-22
1225
105,
875
70,
AVG_54)
) Y.
350
. R
11!
Avg Blank
1000 2150, 3300, 4450, 5600, 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.620kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.00 104.80 ------ ------ 98.55 34,15 8.88 36.78 0.08 180 134 AVERAGE
TEL: 886-3-327-0868 Page Number : C17 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
o Level (dBuVim) Date: 2025.05-22  Love (4BuVIm) Date: 2025.06-11
1225 k 125
1
10505
L \ 105,
B7.5)
iy 075
700 ) PEAK_BE(B4) 16-24)
\/“*nm | 00U TN o o O 1/ O 1 | EAK(UNI)|
52 i 2 3o
byl i " T
- SR o f WJ N

ke Ny e \W
28 g ot

17:
17!

Peak 5825 5850, 5975, 5900, 5925, 5050
Frequency (MHz)
1000 250, 3300, 4450, 5600 6750
Site @ O3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
: RBW:1080.008kHz VBW:3068.808kHz SWT:Auto Site  B3CHIS-HY

Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHz VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Hiz dBuV/m dBuWV/n G dBV dBfm B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.88 59.66 111.88 -51.42 53.31 34.22 B.91 36.78 @.ee 480 126 PEAK
2 5873.88 53.24 185.51 -52.27 46.79 34.38 B8.93 36.78 0.88 480 126 PEAK ——— e e —— ———— ———— ———— ——— ———
3502413 5215 68.84 -16.60 45.63 3430 8.09 36.77 0.89 490 126 PEAC iz dB/n difa db AV difu o &8 B dB o deg
4 OSOTS 5164 68.28 -14.56 4714 3427 9.09 .77 .00 490 126 PEAK 1 580500 110.77 -o-ooe -oooe 16452 315 888 3678 0.00 480 126 PEAC
. Lovel[4BuVIm) Date: 2025-05-22
1225
105
10
875
70,
AVG_54)
P&
- _
[ =
11!
Avg Blank
1000 2150, 3300, 4450, 5600, 6750
Frequency (MHz)

Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.620kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.00 184,38 ------ ------ 98.13 34,15 8.88 36.78 0.00 480 126 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C88



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
- Level (dBuvim) - Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI
700 T 11 I L1 S 700 T T 1 B R Ll S———
Z ES
o el o avG 54
ot ’ = Y - 1 I At s i
35,0 bt 3501
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHI5-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBu dB/m dB B dB  cm deg MHz dBuv/m dBuv/m  dB dBuw dB/m dB B dB cm deg
1 1036.80 41.37 74.80 -32.63 49.91 24.93 3.74 37.21 0.80 100 134 Peak 1 1193.80 38.15 74.88 -35.85 45.39 25.99 4.82 37.16 ©0.80 490 126 Peak
2 5416.80 62.50 74.80 -11.50 57.92 32.80 8.61 36.83 ©0.80 180 134 Peak 2 5422.80 60.41 74.00 -13.59 55.83 32.80 8.61 36.83 0.80 480 134 Peak
3 5416.88 50.83 54.80 -3.17 46.25 32,80 G8.61 36.83 0.80 180 134 Average 3 5422.88 47.44 54.00 -6.56 42.86 32.80 8.6l 36.83 .80 480 134 Average
4 625608 64.79 68.20 -3.41 57.84 34,39 9.19 36.63 0.8 180 123 Peak 4 623208 61.67 68.20 -6.53 54.80 34,33 9.13 36.64 0.00 400 134 Peak
5 11650.80 46.48 74.80 -27.68 51.58 38.55 12.68 57.34 0.93 480 312 PEAK 5 11658.80 48.85 74.8@ -25.15 54.83 38.55 12.68 57.34 8.93 256 B PEAK
6 11650.08 37.90 54.80 -16.10 43.08 38.55 12.68 57.34 0.93 480 312 Average 6 11650.08 40.70 54.00 -13.30 45.88 38.55 12.68 57.34 0.93 256 @ Average
7 17475.88 53.62 68.20 -14.58 57.71 38.58 15.61 59.14 0.94 200 234 PEAK 7 17475.88 57.19 68.20 -11.81 61.28 38.58 15.61 59.14 @.94 200 @ PEAK
TEL: 886-3-327-0868 Page Number : C19 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 20250523 Date: 20250523
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
14 . 47 G as AVG_M as AVG_M
~14.5G
W 1 it
Avg
115 115
1470 14476, 14482, 14488, 149, 14500 1470 14476, 14482, 14488, 1494, 14500
Frequency {WHz) Frequency {MHz)
Site o G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9129D-82254 240670 HORTZONTAL Condition: AVG 54 3n 9124D-B2254 240620 VERTICAL
Date: 20250523 Date: 20250523
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
17.7G y 16 54 o AVG 54
~18G — — I e,
Avg
115 115
170 11760, 17820, 17880, 17840, 18000 17100 11760, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site o G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9129D-82254 240670 HORTZONTAL Condition: AVG 54 3n 9124D-B2254 240620 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C20 of C88



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK BEBAL_To-24] 140
1225 /‘ 12251
40E. T 1
10! { 105,
875
A o5
70 3‘
b M o o e w e | O i | EAK(UNI)|
Lvaadesh |
52 1 v
“ M b
%, [
i . MWWM
17!
17
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHz VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n B dBV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.3@ 53.53 68.20 -0.67 53.35 33.38 B8.68 36.8¢ @.ee 181 129 PEAK
2 5650.17 56.92 68.33 -11.41 51.73 33.38 B.69 36.88 @.88 181 129 PEAK — Y Y =
3571963 70.18 110.70 -40.5 64.47 3374 B.76 3679 0.89 181 129 PEAK iz diuln diufadb AV difu o &8 A dB o deg
4 ST0.64 69.52 11226 2.7 G381 3LT4 876 .79 @09 181 129 PEAK 1574500 189,97 -o-oov -oooe el 379 879 3679 0.00 161 129 PEAK
 LeveldBuVim) Date: 2025-05-22
1225
105, 1
10!
875
70,
G54
P&
B0 J\M
P
17
Avg Blank
1000 2150, 3 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.80 103,17 -----n ----e- 97.35 33.81 8.80 36.79 0.08 181 129 AVERAGE
TEL: 886-3-327-0868 Page Number : C21 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK BEBAL_To-24] 140
1225 /‘ 12251
15, d h 1
10! jy 105
875
875
70, 4
- 00T I o O 1/ O 1 | EAK(UNI)|
° '
52 et . it
52!
% N WW e
T tadpe i s
17!
17
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (2}
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHZ VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Hiz dBuV/m dBuWV/n  dB dBV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.45 56.04 68.20 -12.16 5@.86 33.38 B8.63 36.8¢ @.ee 330 129 PEAK
2 5650.32 56.21 6B8.43 -12.22 51.82 33.38 B.69 36.88 @.88 330 129 PEAK ——— e e —— ———— ———— ———— ——— ———
3571992 62,16 110.78 -48.62 56.45 3374 B.76 36.79 0.89 380 129 PEAK iz dBul/n difadb dV difw &8 B dB o deg
4 S70.93 67.65112.92 -45.77 6194 3LT4 876 .79 0.00 38 129 PEAK 1574500 188,91 ---oov -oooe 802 379 879 3679 0.00 38 129 PR
 LeveldBuVim) Date: 2025-05-22
1225
105 1
875
70,
G54
P&
e[ Nt
15
Lttt
17
Avg Blank
1000 2150, 3300, A450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.380kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.80 101,76 ------ ------ 95.99 33.78 8.78 36.79 0.88 380 129 AVERAGE
TEL: 886-3-327-0868 Page Number : C22 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
- Level (dBuvim) - Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI
0,00 LA -] | I — | [ 70007 1 LR I — | M
0.0} FHIL AL Y4 IS [ | b S—| 7001 FHIL LA IS [ S | b ]
avé 54 2 [ g 54
52! el N : 2 - .
IS s ) B
150 WW 5.0 M-M"“M
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHI5-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBu dB/m dB B dB  cm deg

MHz dBuv/m dBuv/m  dB dBuw dB/m dB B dB cm deg

1 1842.88 42.45 74.80 -31.55 50.99 24.92 3.75 37.21 0.8 181 129 Peak 1 1144.88 48.79 74.00 -33.21 48.31 25.73 3.92 37.17 0.8 380 129 Peak

2 5356.88 62.32 74.00 -11.68 57.69 32.89 B8.57 36.83 0.80 180 126 Peak 2 5368.88 57.76 74.0@ -16.24 53.15 32.86 B8.58 36.83 .80 300 127 Peak

3 5356.88 50.e4 54.00 -3.96 45.41 32.89 B8.57 36.83 0.80 180 126 Average 3 5368.88 45.41 54.00 -8.59 40.80 32.86 B8.58 36.83 .80 380 127 Average

4 666,00 63.25 68.28 -4.95 56.50 34.20 9.14 36.63 @.80 100 123 Peak 4 6l45.00 68.42 6B.20 -7.78 53.77 34.20 9.14 36.69 @.e¢ 10 49 Peak

5 11490.08 49.09 74.8@ -24.91 54.12 38.91 12.58 57.44 @.92 400 313 PEAK 5 11490.088 49.45 74.08 -24.55 54.48 38.91 12.58 57.44 @.92 223 B PEAK

6 11499.08 38.27 54.80 -15.73 43.30 38.91 12.58 57.44 0.92 480 313 Average 6 11490.00 40.79 54.00 -13.21 45.82 38.91 12.58 57.44 .92 223 @ Average

7 17235.8@ 57.69 68.20 -18.51 62.33 38.20 15.47 59.25 .94 280 235 PEAK 7 17235.0@ 63.49 68.20 -4.60 63.84 38.20 15.47 59.25 0.94 200 B PEAK
TEL: 886-3-327-0868 Page Number : C23 of C88

FAX: 886-3-

327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
14 . 47 G as AVG_M as AVG_M
~14.5G
1] it 350 |
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site : 03CHIS-HY Site : O3CHIS-HY
Condition: AVG 54 3n 91260-02294 249620 HORTZONTAL Condition: AVG 54 3n 91260-02294 249620 VERTICAL
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G I [J— . . i
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : 03CHIS-HY Site : O3CHIS-HY
Condition: AVG 54 3n 91260-02294 249620 HORTZONTAL Condition: AVG 54 3n 91260-02294 249620 VERTICAL
TEL: 886-3-327-0868 Page Number : C24 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK_BEBAL_To-24] 140
1225 1225
40E. — 1
10! 2 105
875
/ o5
0, J
. 5 . qu o ¢ e e N O i | EAK(UNI)|
525 j‘\ \ﬂ‘\‘
5 bonaparion
5, - Pl WM'J
380 LT Aol
17!
E
Peak 5600 5637, 5674, 511, 5748, 5785
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHz VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuV/n  dB BV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.4@ 53.54 68.20 -14.66 43.36 33.38 B8.68 36.8¢ @.ee 180 135 PEAK
2 5658.32 53.37 6B3.44 -15.67 48.18 33.38 B.69 36.88 @.88 180 135 PEAK ——— e e —— ———— ———— ———— ——— ———
3570305 57.81 106.05 -43.04 5136 3371 B4 3680 0.89 180 135 PEAC iz dB/n dije db OV dEfu 0 dE &8 o de
4 STLIB S6.51113.48 -56.97 50.80 374 876 3.7 .09 189 135 PEAK 1578500 111,10 ---oov -oooe 16.05 300 88 3679 0.00 180 135 PEA
 LeveldBuVim) Date: 2025-05-22
1225
105 1
10!
875
70,
G54
) Ju
350
hisbaimd e
E
Avg Blank
1000 2150, 3 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060kHz VBI:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5785.00 104,08 ------ ------ 93.00 34.03 8.34 36.79 0.08 180 135 AVERAGE
TEL: 886-3-327-0868 Page Number : C25 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental

. Lovel [dBuVIm) Date: 2025-05-22

- ‘k

815 \1“1

[T - “PEAK BE(B4)_16.24)

52 m A Mot o 4

17.

Peak 5785 5818, 5851, 5884, 517, 5950 B l an k
Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.608kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg
5854.96 54.90 110.89 -55.99 43.55 34.22 B8.91 36.78 @.ee 18@ 135 PEAK
5870.88 56.58 106.37 -49.79 50.15 34.28 B8.93 36.78 @.88 188 135 PEAK
5924,59 53.36 68.50 -15.14 46.34 34.38 B8.99 36.77 e.ee 18@ 135 PEAK
5932.35 53.65 68.20 -14.55 47.15 34.27 9.80 36.77 @.88 188 135 PEAK

e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C26 of C88



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK_BEBAL_To-24] 140
1225 1225
105 ot I !
10! { 105,
875
/[ o5
0.
o ¢ e e N O i | EAK(UNI)|
52 1 ottt st
N e i + il @ "
T et
% whgpttonel
R by
17!
E
Peak 5600 5637, 5674, 5111, 5748, 5785
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHZ VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuV/n  dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.29 51.70 68.20 -16.50 46.53 33.29 B8.63 36.8¢ @.ee 364 125 PEAK
2 5650.69 51.85 68.71 -17.66 45.85 33.31 B.69 36.88 @.88 364 125 PEAK ——— e e —— ———— ———— ———— ——— ———
3570175 5400 105.60 -51.69 43.36 3370 B.%4 36.80 0.89 364 125 PEAK iz dB/n difa db AV difu &8 B dB o deg
4 S0.25 4311137 -57.9 4772 T4 876 6.9 080 364 125 PEAK 1578500 11116 -o-ooe -ooeoe 16501 300 88 3679 0.00 364 105 PR
- Level [4BaVin) Date: 2025-05-22
1225
105
875
70,
G54
P&
- o -
I T
E
Avg Blank
1000 2150, 3 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5785.00 103.47 ------ ------ 97.44 33.99 8.83 36.79 0.88 364 125 AVERAGE
TEL: 886-3-327-0868 Page Number : C27 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
. Lovel [dBuVIm) Date: 2025-05-22
- \
10507 .
e
709 \ “PEAK BE(B4)_16.24)
52! g ; ; S :
17.
Peak 5785 5818, 5851, 5884, 517, 5950 B l an k
Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ RBW:1080.000kHZ VBW:3000.608kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg
5854.63 52.63 111.64 -59.@1 46.28 34.22 B8.91 36.78 @.ee 364 125 PEAK
5874.76 52.85 105.27 -52.42 46.48 34.38 B8.93 36.78 0.88 364 125 PEAK
5924.43 49.66 68.62 -18.96 43.14 34.38 B8.99 36.77 e.ee 364 125 PEAK
5932.18 51.90 68.20 -16.30 45.48 34.27 9.80 36.77 @.88 364 125 PEAK

e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C28 of C88



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
- Level (dBuvim) - Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI)) EAK(UNI)
700 T 11 e Efle] S 700 ML T S RS Efle] S——
q
0 VG 54 0 2 . s
A J M
1 g %W\‘W“ et 1 MWM it Ml
35,0 st 15 gl
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHI5-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBu dB/m dB B dB  cm deg MHz dBuv/m dBuv/m  dB dBuw dB/m dB B dB cm deg
1 1138.80 41.62 74.80 -32.38 49.23 25.66 3.91 37.13 ©@.80 100 135 Peak 1 1133.80 48.74 74.88 -33.26 48.35 25.66 3.91 37.18 0.80 364 125 Peak
2 5330.80 63.53 74.80 -10.47 53.93 32.84 8.59 36.83 0.80 180 124 Peak 2 5350.80 58.01 68.20 -10.19 53.37 32.99 8.57 36.83 0.80 327 121 Peak
3 5380.88 50.39 54.80 -3.61 45.79 32.84 B8.39 36.83 0.80 180 124 Average 3 5350.88 44,91 54.00 -9.89 6L.75 32,98 8.57 58.31 .80 327 121 AVERAGE
4 6203.00 64.07 68.20 -4.13 57.34 34.23 9.16 36.66 0.8 180 127 Peak 4 6202.00 60.82 68.20 -7.33 54.11 34.21 0.16 36.66 0.00 100 43 peak
5 11578.80 47.43 74.8@ -26.57 52.65 38.62 12.63 57.39 0.92 480 314 PEAK 5 11578.80 49.43 74.8@ -24.57 54.65 38.62 12.63 57.39 8.92 289 B PEAK
6 11578.08 37.74 54.80 -16.26 42.96 38.62 12.63 57.39 0.92 480 314 Average 6 11570.08 39.77 54.00 -14.23 44.99 38.62 12.63 57.39 0.92 209 @ Average
7 17355.88 52.35 68.20 -15.85 56.69 38.37 15.54 59.19 .94 200 236 PEAK 7 17335.88 58.22 68.20 -9.98 62.56 38.37 15.54 59.19 0.94 200 @ PEAK
TEL: 886-3-327-0868 Page Number : C29 of C88
FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
14 . 47 G as AVG_M as AVG_M
~14.5G
b e R S e
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site : 03CHIS-HY Site : O3CHIS-HY
Condition: AVG 54 3n 91260-02294 249620 HORTZONTAL Condition: AVG 54 3n 91260-02294 249620 VERTICAL
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{tml\mn) ! 4!,Ltz\rel{tmn\nm)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G [ [ \ — JA—
g e i sl B il [— e e e il e
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site : 03CHIS-HY Site : O3CHIS-HY
Condition: AVG 54 3n 91260-02294 249620 HORTZONTAL Condition: AVG 54 3n 91260-02294 249620 VERTICAL
TEL: 886-3-327-0868 Page Number : C30 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
o Level (dBuVim) Date: 2025.05-22  Love (4BuVIm) Date: 2025.06-11
1225 x 12251
10507 1
\ 105
875
iy 075
700 "y PEAK BE(B4) 16-24)
WWWZ » 3, 00U TN o o O 1/ O 1 | EAK(UNI)|
52, ittt bt ,
52! ’[\ W
% st o
L kol
17!
E
Peak 5825 5850, 5875, 5900, 5925, 5050
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHz VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Hiz dBuV/m dBuWV/n  dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.38 6@.88 112.22 -51.34 54.53 34.22 B8.91 36.78 @.ee 18@ 128 PEAK
2 5B55.8@ 59.4@ 119.80 -51.40 53.85 34.22 B.91 36.78 0.8 188 128 PEAK ——— e e —— ———— ———— ———— ——— ———
350325 56.52 69.40 -12.07 49.99 3431 8.9 3677 0.89 180 128 PEAC iz dB/n difa db AV difu &8 B dB o deg
4 S99.13 S5.04 68.28 -13.16 48.58 4.8 B8.%9 .77 .00 180 128 PEAK 1580500 1ILIL -oomoe -omeme 16486 3015 888 3678 0.00 180 128 PEAC
 LeveldBuVim) Date: 2025-05-22
1225
105
875
70,
G54
) WV
350
T
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060kHz VBI:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.00 103.98 ------ ------ 97.72 34,16 8.88 36.78 0.08 180 128 AVERAGE
TEL: 886-3-327-0868 Page Number : C31 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
o Level (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
1225 x 12251
1050 1
% \ 105
875
iy 075
700 PEAK BE(B4) 16-24)
o ¢ e e | O i | EAK(UNI)|
Mo 2 ¢
52! T et ; N
52. o
Luvtatrd
% endiiohriiad
A ) wwwww
17!
E
Peak 5825 5850, 5875, 5900, 5925, 5050
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHz VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n B dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5855.8@ 53.57 118.80 -57.23 47.22 34.22 B.91 36.78 @.ee 480 127 PEAK
2 5B59.58 55.58 1@9.54 -53.95 49.20 34.24 B.92 36.78 @.88 480 127 PEAK ——— e e —— ———— ———— ———— ——— ———
350500 5116 68.20 -17.04 44.64 3430 5.099 36.77 0.89 490 127 PEAC iz dB/n dif db dV difu &8 B dB o deg
4 S99.88 5363 68.28 -14.57 4713 3.8 8.9 .77 @0.00 480 127 PEAK 1 58500 110,22 -o-oov -oooe 16,97 315 888 3678 0.00 480 127 PEK
Date: 2025-05-22
gLl 4BV
1225
105 1
10!
875
70,
G54
P&
A AT
15
I IRty
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.00 184.00 ------ ------ 97.75 34,15 8.88 36.78 0.00 480 127 AVERAGE
TEL: 886-3-327-0868 Page Number : C32 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
- Level (dBuvim) - Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI
T ML 1 I Lofle ] S 700 T T B R Loflo ] S———
T
AVG 54 5 VG54
i " Sttt i b ool
“..W“"W 5.0 il
175 175
Peak
1&” 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHI5-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBu dB/m dB B dB  cm deg MHz dBuv/m dBuv/m  dB dBuw dB/m dB B dB cm deg
1 1102.80 41.26 74.80 -32.74 49.38 25.22 3.85 37.19 0.80 100 123 Peak 1 1678.80 39.41 74.88 -34.59 47.73 25.67 3.81 37.20 0.80 480 127 Peak
2 5404.80 63.45 74.80 -10.55 53.87 32.80 8.61 36.83 0.80 180 124 Peak 2 5392.80 59.49 74.00 -14.51 54.99 32.82 8.60 36.83 0.80 337 122 Peak
3 5404.88 50.34 54.80 -3.66 45.76 32.80 8.6l 36.83 0.80 180 124 Average 3 5392.88 45.67 54.00 -8.33 41.88 32.82 B8.60 36.83 @.80 337 122 Average
4 6233.08 64.76 68.20 -3.44 57.87 34.35 9.13 36.64 0.8 100 126 Peak 4 620,80 61.49 68.20 -6.71 54.69 34.28 0.17 36.65 0.00 100 34 Peak
5 11658.80 48.25 74.8@ -25.75 53.43 38.55 12.68 57.34 0.93 480 384 PEAK 5 11658.80 55.87 74.8@ -18.93 68.25 38.55 12.68 57.34 8.93 280 286 PEAK
6 11650.08 39.01 54.80 -14.99 44.19 38.55 12.68 57.34 0.93 400 304 Average 6 11650.08 42.87 54.00 -11.13 43.85 38.55 12.68 57.34 0.93 200 206 Average
7 17475.88 55.79 68.20 -12.41 59.88 38.50 15.61 59.14 .94 200 234 PEAK 7 17475.88 55.97 68.20 -12.23 6@.86 38.58 15.61 59.14 0.94 200 @ PEAK
TEL: 886-3-327-0868 Page Number : C33 of C88

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
b ke e B mm -
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G [— o J—— i
SMWM T e st [ | JMW"‘M‘—" [ S P—— T m
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
TEL: 886-3-327-0868 Page Number : C34 of C88

FAX: 886-3-

327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
FEAR_BEEALTo-24) 140)
1225 /‘ 125
105, T e !
{ 105,
075
675
,.. 3 W
5 . i P o I e BN | IO il \ EAK(UN)|
525 y . A, "-U" ly
52, |
% © oras Wonbabnn
30 ’
17:
17!
Peak 5600 5620, 5658, 5667, 5716, 5745
Frequency (MHz)
1000 250, 3300, 4450, 5600 6750
Site @ B3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
: RBW:1080.008kHz VBW:3068.808kHz SWT:Auto Site  B3CHIS-HY

Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHZ VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n B dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.87 58.97 68.20 -9.23 53.80 33.29 B8.68 36.80 0.9 101 132 PEAK
2 5650.46 58.49 68.54 -10.85 53.38 3330 B.69 36.80 0.09 181 132 PEAK _—
3 5719.19 7L.88 110.57 -38.60 66.17 33.74 876 36.79 0.88 181 132 PEAK W diuiin B/ B dBV difu B b B o deg
4 5706 711811094 -39.76 65.47 3374 B.7% 3%6.79 0.8 181 132 PEAK 1 574500 110,17 --oeoe ooeeoe 1438 3379 878 3679 0.0 101 132 PEAC
. Lovel[4BuVIm) Date: 2025-05-22
1225
105
10!
o5
70,
AVG_b4
) |
. N
bl e
17
Avg Blank
1000 2150, 3300, A450, 5600, 6750
Frequency (MHz)

Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.300kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 574580 103.36 ------ ------ 97.54 33.81 8.80 36.79 0.08 181 132 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C35 of C88



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-22 . LeveldBubi) Date: 2025.06-11
PEAK BEBAL_To-24] 140
1225 /‘ 12251
- o !
10! ’f 105,
875
875
0. 4
; JW 00T I o O 1/ O 1 | EAK(UNI)|
. 2 bt it A et
52,
el . !
52! i g
, o] e
ar bt B il
17!
E
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (2}
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHz VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWW/n  dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.75 56.46 68.20 -11.74 51.35 33.24 B.67 36.8¢ @.ee 338 129 PEAK
2 5650.83 55.86 6B.22 -13.16 49.87 33.38 B.69 36.88 @.88 330 129 PEAK ——— e e —— ———— ———— ———— ——— ———
3 571426 63.30109.19 -45.30 53.18 3373 876 3679 0.89 330 129 PEAK fzdBun diuje db AV difu 0 dE &8 o de
4 STLBR 69.45 114.90 -55.44 F.75 ILTA 876 .79 0.00 30 129 PEAK 1574500 189,20 ----o- -ooo- 141 379 879 3679 0.00 330 109 PR
 LeveldBuVim) Date: 2025-05-22
1225
105, 1
10!
875
70,
G54
P&
e N j—
15
R, e
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.380kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.00 102.84 ------ ------ 97.07 33.78 8.78 36.79 0.88 330 129 AVERAGE
TEL: 886-3-327-0868 Page Number : C36 of C88

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804F

Pol. Horizontal Vertical
. Lovel 1BuVim) Date: 2025-05-23 . Lovel iBuVim) Date: 2025-05-23
1225 1225
105! 105!
1050 1050
875 815
EAK(UNI)| EAK(UNI)
o T Ty Frme L M g ML 1 Iy B e M
2
. il 54 . 2 . A 54
i £
il u " n ’ "
" X 1 i rmmdipy i
150! WM 350
175 175
Peak j
[l
1000 4400, 7800, 1200, 14600, 18000 1000 4400, 7800, 1200, 14800, 18000
Av g Frequency {MHz) Frequency {MHz)
Site + @3CHIS-HY Site © @3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-82294_24862@ HORIZONTAL Condition: PEAK(UNII) 3m 912@D-82294_24862@ VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m B B dB/m dB B dB  m deg MHz dBuV/m dBuV/m  dB B dB/m A8 B dB  m deg
1 1102.08 42.55 74.00 -31.45 50.67 25.22 3.85 37.19 @.80 181 132 Peak 1 1216.08 39.80 74.00 -34.91 46,33 25.87 4.64 37.15 0.80 330 129 Peak
2 5398.0@ 60.83 68.20 -B.12 55.48 32,9 8.54 36.34 @.80 100 123 Peak 2 5333.0@ 57.34 68.20 -16.86 52.71 32,9 8.56 36.83 @.80 300 123 Peak
3 6168.80 61.99 68.28 -6.30 55.24 34.20 9.14 36.68 0.80 100 116 Peak 3 6130.88 59.66 68.20 -8.54 53.06 34.16 9.13 36.69 @.80 100 18 Peak
4 11490.88 47.89 74.80 -26.11 52,92 38.91 12,38 57.44 .92 480 316 PEAK 4 11490.88 50.43 74.0@ -23.57 55.46 38.91 12,38 7.4 .92 277 @ PEAK
5 11498.80 38.42 54.80 -15.58 43.45 38.91 12.58 57.44 ©0.92 488 316 Average 5 11490.08 41.04 54.00 -12.96 46.07 38.91 12.58 57.44 @.92 277 0 Average
6 17235.88 58.30 68.20 -9.99 62,94 38.20 15.47 59.25 .94 200 237 PEAK 6 17235.88 63.17 68.20 -5.83 67.81 38.28 15.47 59.25 0.94 200 @ PEAK
TEL: 886-3-327-0868 Page Number : C37 of C88

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
T L BT
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G — — - —_— o I
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
TEL: 886-3-327-0868 Page Number : C38 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-27 . LeveldBubi) Date: 2025.06-11
PEAK BEBAL_To-24] 140
1225 ‘ 12251
,./ M 1
10! X 105
875 P
e
70, 12
700 1T LT {1 ) 1T [ EAK(UNI)
52 el i
2 g I
5, A forkgpdntgharhiet
sl rht
17!
E
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHZ VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dfl/n dBWl/n  dB - dBW d/m b B dB n o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5648.72 66.77 68.20 -1.43 6l.68 33.29 B.68 36.8¢ @.ee 188 135 PEAK
2 5650.32 66.37 68.43 -2.@6 61.18 33.38 B.69 36.88 @.88 180 135 PEAK ——— e e —— ———— ———— ———— ——— ———
3 571557 86.58 109.56 -22.98 80.88 3373 876 3679 0.89 180 135 PEAC iz dBn dif db AV difu &8 B dB o deg
4 S70.86 8345 110.94 -27.88 7175 374 876 6.7 0.00 109 135 PEAK 1574500 112,02 -ooooe -ooeoe .03 379 879 3679 0.00 180 135 PEK
 LeveldBuVim) Date: 2025-05-27
1225
405K 1
10!
875
70,
VG54
- A
o A
PR S
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060kHz VBI:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.00 105.90 ------ ------ 100.13 33.78 8.7 36.79 0.0 180 135 AVERAGE
TEL: 886-3-327-0868 Page Number : C39 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-27 . LeveldBubi) Date: 2025.06-11
PEAR_BE[BA]_T0-24 140
1225 /‘ 12251 ;
105 — -

o
Wl o5
70, I
NMWMMMUM u " 00T o O N 1/ O 1 L EAK[UNI)|
52 st oty

=)
=
n

y h
oy
35, sl
5 TRREEIRTIRE U
17!
11!
Peak 5600 5629, 5658, 5687, 5716, 5745
Frequency (MHz)
1000 2150, 3300, 4450, 5600, 6750
Site © BICHIS-HY Frequency (MHz)

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL

+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY

Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHz VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuV/n 0B dBV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.59 64.33 68.20 -3.87 59.15 33.38 B8.68 36.8¢ @.ee 324 124 PEAK
2 5650.37 64.19 63.43 -4.24 59.8@ 33.38 B.69 36.88 @.88 324 124 PEAK ——— e e —— ———— ———— ———— ——— ———
3 571160 3.6 108.50 -24.86 77.95 3372 B.75 3679 0.89 324 124 PEAC iz dB/n difadb AV difu &8 B dB o deg
4 S70.93 BASE112.92 -28.3 .87 374 B.76 6.7 0.00 324 124 PEAK 1574500 113,10 -o-oov -oooe .31 379 879 3679 0.00 3 LA PEK
. Lovel[4BuVIm) Date: 2025-05-27
1225
1
105
10
875
70,
AVG_54)
L.
N e
.
P S e
11!
Avg Blank
1000 2150, 3300, 4450, 5600, 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060kHz VBI:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5745.80 106,11 ------ ------ 100.34 33.78 8.7 36.79 0.0 324 124 AVERAGE

TEL: 886-3-327-0868

Page Number : C40 of C88
FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental
goLevel (dBuVim) Date: 2025.05-23 . LeveldBubi) Date: 2025.06-11
FEAR_BE[BA_To-24] 140
1225 125
106 — i 1
075
075
10,
: . 00 TN T ] il L EAK(UNI)|
524 L T w2 it
e 521 M
" Moo
% Y
%6 il g RS i
17;
17!
Peak 5600 5637, 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2150, 3300, 450, 5600, 6750
Site  : B3CHIS-HY Frequency (MHz)

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL

+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY

Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL

Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHZ VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBWV/n dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5645.33 5404 68.20 -14.16 48.89 33.27 5.63 36.80 0.00 160 138 PEAK
2 5650.32 53.54 68.44 -14.99 48.35 33.39 8.69 36.80 0.68 188 138 PEAK —_—
3 578157 57.63 105.64 -48.01 51.99 33.78 874 36.80 0.08 180 138 PEAK Mo diuvin B/ B dBW i B B BB o
4 570,07 57.23110.95 -53.66 SL5B 3374 B.7% 36.79 0.8 180 136 PEAK 1 5785.00 110.08 --o-oc -oeooe 104.03 3400 BB 3679 0.00 100 138 PEAC
. Lovel[4BuVIm) Date: 2025-05-23
1225
105
10!
875
70,
AVG_54
- .
30 S
P
17
Avg Blank
1000 2150, 3 4450, 5600. 6750
Frequency (MHz)

Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.300kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5785.00 103.43 -----n ----e- 97.35 34.83 8.34 36.79 0.88 180 138 AVERAGE

TEL: 886-3-327-0868

Page Number : C41 of C88
FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Fundamental

. Lovel [dBuVIm) Date: 2025-05-23

700 Y TPEAK BE(B4)_16-24)
% | 2
2 el v L]
3,
17!
Peak 5785 5818, 5851, 5884, 5017, 5050 B l an k
Frequency (MHz)
Site  : G3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ RBW:1080.000kHZ VBW:3000.608kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg
5854.96 57.46 118.89 -53.43 5L.11 34,22 B8.91 36.78 @.ee 18 135 PEAK
5873.77 57.52 1@5.54 -48.M2 51.87 34.38 B8.93 36.78 0.88 180 138 PEAK
5924.18 55.11 68.87 -13.76 43.59 34.38 B8.99 36.77 e.ee 18@ 138 PEAK
5932.35 54.15 68.20 -14.85 47.65 34.27 9.80 36.77 @.88 180 138 PEAK

e

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C42 of C88



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
goLevel (dBuVim) Date: 2025.05-23 . LeveldBubi) Date: 2025.06-11
PEAK_BEBAL_To-24] 140
1225 1225
- - !
10! f/ 105
875
JJ o5
0.
7001 TN LT [} ) LT L1 EAK(UNI)
1 3 4 W‘W
52 .
R s 52 ) L )
AT s
35, A MW"NM/
15 e bt
17!
E
Peak 5600 5637, 5674, 511, 5748, 5785
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (2}
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHZ VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Hiz dBuV/m dBuWV/n 0B dBV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.55 52,59 68.20 -15.61 47.42 33.29 B.63 36.8¢ @.ee 344 125 PEAK
2 5658.32 51.31 63.44 -17.13 46.12 33.38 B.69 36.88 @.88 344 125 PEAK ——— e e —— ———— ———— ———— ——— ———
3570083 55.46 105.43 -40.07 49.82 3370 B4 3680 0.89 344 125 PEAC iz dBun diufa db AV difu o &8 B dB o deg
4 S70.25 560111137 -55.% 5030 .74 876 3.7 0.00 M4 125 PEAK 1578500 110.56 ---oo- -oooe 16451 3001 88 3679 0.00 34 105 PEK
 LeveldBuVim) Date: 2025-05-23
1225
105, 1
10!
875
70,
G54
P&
350 A
T e
E
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.380kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5785.00 103.04 ------ ------ 97.01 33.99 8.83 36.79 0.88 344 125 AVERAGE
TEL: 886-3-327-0868 Page Number : C43 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Vertical Fundamental
- Level (dBuVim) Date: 2025-05-23
29 \
1050 .
875 \
TR PR BER 1624
52, %I Wy e "
A L R TN
1,
17.
Peak 5785 5818, 5851, 5884, 5017, 5050 Blank
Frequency (MHz)
Site + BACHIS-HY
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg
1 5854.96 52,39 118.89 -58.50 46.84 34,22 B8.91 36.78 @.ee 344 125 PEAK
2 5874.76 53.07 185.27 -52.20 46.62 34.38 B.93 36.78 @.88 344 125 PEAK
3 5924,92 51.25 68.26 -17.01 44.73 34.38 B8.99 36.77 e.ee 344 125 PEAK
4 5925.89 51.32 68.20 -16.88 44.88 34.38 8.99 36.77 0.8 344 125 PEAK
TEL: 886-3-327-0868 Page Number : C44 of C88

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
- Level (dBuvim) - Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI)) EAK(UNI)
T T 110 e Efle] S (1 e | S RS Efle] S——
HE ol
AVG 54 AVG 54|
2 = 52
e oy L 1 MM i
15,0/ 350
175 175
Peak
1&” 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHIS-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9126D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBu dB/m dB B dB  cm deg MHz dBuv/m dBuv/m  dB dBuw dB/m dB B dB cm deg
1 1102.80 43.20 74.80 -30.80 51.32 25.22 3.85 37.19 @.80 180 133 Peak 1 1318.80 39.78 74.88 -34.22 46.93 25.77 4.28 37.12 0.80 344 125 Peak
2 5330.80 59.72 74.80 -14.28 55.12 32.84 8.59 36.83 0.80 180 132 Peak 2 5386.80 57.12 74.0@ -16.88 52.52 32.83 8.60 36.83 0.80 382 136 Peak
3 53%e.88 47.99 54.80 -6.81 43.39 32.84 B8.59 36.83 0.80 180 132 Average 3 5386.88 44.32 54.00 -9.68 39.72 32.83 B.60 36.83 @.80 382 136 Average
4 6173.08 61.99 68.20 -6.32 55.22 34.28 9.15 36.67 @.80 180 123 Peak 4 6205.88 60.73 68.20 -7.47 54.80 34.23 0.16 36.66 0.00 100 38 Peak
5 11578.20 46.10 74.6@ -27.9@ 51.32 38.62 12.63 57.39 8.92 390 314 PEAK 5 11578.80 49.38 74.8@ -24.62 54.60 38.62 12.63 57.39 8.92 155 1 PEAK
6 11578.08 37.66 54.80 -16.34 42.88 38.62 12.63 57.39 0.92 390 314 Average 6 11570.08 40.85 54.00 -13.15 46.07 38.62 12.63 57.39 0.92 255 1 Average
7 17355.88 54.54 68.20 -13.66 58.88 38.37 15.54 59.19 .94 282 237 PEAK 7 17335.88 58.58 68.20 -9.62 62.92 38.37 15.54 59.19 @.94 200 @ PEAK
TEL: 886-3-327-0868 Page Number : C45 of C88
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Report No. : FR522804F

Pol. Horizontal Vertical
Date: 20250523 Date: 20250523
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
14 . 47 G as AVG_M as AVG_M
~14.5G
JL e e Pl
Avg
115 115
1470 14476, 14482, 14488, 149, 14500 1470 14476, 14482, 14488, 1494, 14500
Frequency {MHz) Frequency {MHz)
Site o G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9129D-82254 240670 HORTZONTAL Condition: AVG 54 3n 9124D-B2254 240620 VERTICAL
Date: 20250523 Date: 20250523
’ wLﬂeHﬂBlle) ! 4!’Le\rel(wn\nln)
1225 125
015 5
0 00
17.7G y 16 54 o AVG 54
~18G - . j— ] _ J—
Avg
115 115
170 11760, 17820, 17880, 17840, 18000 17100 11760, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site o G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n 9129D-82254 240670 HORTZONTAL Condition: AVG 54 3n 9124D-B2254 240620 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level (dBuVim) Date: 2025.05-23  Love (4BuVIm) Date: 2025.06-11
1225 1225
105 x 1
10! v\ 105
875
iy 075
1
00 Lt PEAK BE(B) 1624
kAl " 00U TN o o O 1/ O 1 | EAK(UNI)|
N ERTPST T - n
52!
Logpron
15, WW«M‘I
- W A
17!
E
Peak 5825 5850, 5875, 5900, 5925, 5050
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHZ VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dfl/m dBWU/n dB dBWV dB/m b B dB n o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5851.13 7L.31 119.63 -48.32 64.98 34.28 B8.91 36.78 @.ee 18 137 PEAK
2 5B61.75 63.14 198.91 -45.77 56.75 34.25 B.92 36.78 0.8 188 137 PEAK — Y Y =
3502475 56.95 68.38 -11.62 S0.44 3430 8.99 36.77 0.89 180 137 PEAC iz dB/n difadb AV difu o & B BB o deg
4 59613 5778 68.28 -10.42 5126 3438 8.%9 3.7 .00 189 137 PEAK 1 582500 110.38 ---oov -oooe 13 315 B8 3678 0.00 180 137 PR
 LeveldBuVim) Date: 2025-05-23
1225
105
875
70,
G54
) f\_,,.
350 \/\-
binebeim e
E
Avg Blank
1000 2150, 3 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060KkHz VBI:0.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.00 103.81 ------ ------ 97.55 34,16 8.88 36.78 0.08 180 137 AVERAGE
TEL: 886-3-327-0868 Page Number : C47 of C88
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Pol. Vertical Fundamental
o Level (dBuVim) Date: 2025.05-23  Love (4BuVIm) Date: 2025.06-11
1225 x 12251
105,04, 1
\ 105,
875
iy 075
700 ) 2 PEAK BE(B4) 16-24)
1 o ¢ e e N O i L EAK(UNI)|
52, ! ot hegrl ; VA o
. 5 st o Weptgar]
- WWWWW‘”
17!
11!
Peak 5825 5850, 5875, 5900, 5925, 5050
Frequency (MHz)
1000 2150, 3300, 4450, 5600, 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24862@ VERTICAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 9128D-92294 240628 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1000.008kHZ VBi:3008.000kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuWV/n - dB dBV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.88 62,52 111.88 -48.56 56.17 34.22 B8.91 36.78 @.8e 480 126 PEAK
2 5B6@.63 65.32 199.22 -43.99 53.94 34.24 B.92 36.78 0.88 480 126 PEAK ——— e e —— ———— ———— ———— ——— ———
3502475 5467 68.38 <1371 43.15 3430 8.99 36.77 0.89 490 126 PEAK frzdiul/n diufadb dV difu &8 B dB o deg
4 59625 5459 68.28 -13.61 48.08 3429 5.9 6.7 .00 430 126 PEAK 1 585,00 10985 ---oo- -oooe 163.60 3015 888 3678 0.00 480 126 PEAC
. Lovel[4BuVIm) Date: 2025-05-23
1225
105,
875
70,
AVG_54)
L.
I
350 —
[ ey
11!
Avg Blank
1000 2150, 3300, 4450, 5600, 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 240628 VERTICAL
+ RBW:1000.060KkHz VBI:0.380kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.80 103.31 ------ ------ 97.06 34,15 8.88 36.78 0.80 480 126 AVERAGE
TEL: 886-3-327-0868 Page Number : C48 of C88
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SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-06-12 Date: 2025-06-12
1o Level (dBuvim) 1o Level (dBuvim)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI
700 T 1) I Lofle ] S 700 LT B R Loflo ] S
2 4
AVG 154 v 54
52! L 5 52!
L et 5 et mww - " -wfl
150 et 30
175 175
Peak
1000 4400. T800. 11200, 14600. 18000 1000 4400 T800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Avg
site + @3CHI5-HY site + @3CHI5-HY
Condition: PEAK(UNII) 3m 9128D-92294_248620 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-02294_248620 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m d8  dBuv  dB/m d dBdB o dey MHz dBuv/m dBuv/m  dB  dBuv  dB/m dB dB  de a dey
1 1098.80 43.57 74.80 -30.43 51.79 25.14 3.83 37.19 @.80 180 137 Peak 1 1193.80 37.68 74.80 -36.40 44.84 25.99 4.82 37.16 0.80 490 126 Peak
2 5336.80 60.74 74.80 -13.26 56.14 32.83 8.60 36.83 ©0.80 180 129 Peak 2 5434.80 59.53 74.00 -14.47 54.95 32.80 8.61 36.83 0.80 337 120 Peak
3 5386.88 49.90 54.00 -4.10 45.39 32.83 G8.60 36.83 .80 180 129 Average 3 5434.88 46.59 54.00 -7.41 42,81 32.80 8.6l 36.83 .80 337 120 Average
4 623208 62.81 68.20 -5.39 55.94 34,33 9.13 36.64 0.8 180 126 Peak 4 6202.00 60.49 68.20 -7.71 53.78 34.21 0.16 36.66 0.00 100 27 Peak
5 11658.80 47.17 74.8@ -26.83 52.35 38.55 12.68 57.34 0.93 480 313 PEAK 5 11658.80 49.15 74.8@ -24.85 54.33 38.55 12.68 57.34 8.93 250 1 PEAK
6 11650.08 37.76 54.80 -16.24 42,94 38.55 12.68 57.34 0.93 480 313 Average 6 11650.08 40.20 54.00 -13.80 45.38 38.55 12.68 57.34 0.93 250 1 Average
7 17475.88 55.35 68.20 -12.85 59.44 38,58 15.61 59.14 .94 280 235 PEAK 7 17475.88 58.19 68.20 -10.81 62.28 38.58 15.61 59.14 0.94 200 @ PEAK
TEL: 886-3-327-0868 Page Number : C49 of C88
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SPORTON LAB.

Report No. : FR522804F

Pol. Horizontal Vertical
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
14.47G y 16 54 o AVG 54
~14.5G
%1 Ce ST
Avg
115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
Date: 2025-05-23 Date; 2025-05-23
! 4!,Le\'el{dw\mn) ! MLMIWBIIWIH)
1225 1225
B75 LTE]
100 700
17.7G y 16 54 o AVG 54
~18G . - i, - o ]
SMWW e R sl g mew s st i
Avg
115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency {WHz) Frequency (MHz)
Site @ GCHIS-HY Site 1 G3CHIS-HY
Condition: AVG 54 3n 91200-02294 249620 HRZZONTAL Condition: AVG 54 3n 91220-02294 240620 VERTICAL
TEL: 886-3-327-0868 Page Number : C50 of C88
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Pol. Horizontal Fundamental
o Level (dBuVim) Date: 2025.05-27  Love (4BuVIm) Date: 2025.06-11
1225 x 12251
[ i
" 105
875 12
g =~
0 i b PEAKCBERA 154
i o ¢ e e N O i sl EAK(UNI)|
e R
& N,
% bt WW
P P AL
17!
17
Peak 5825 5850, 5875, 5900, 5925, 5050
Frequency (MHz)
1000 2150, 3300, 4450, 5600. 6750
Site  : @3CHIS-HY Frequency (Miz)
Condition: PEAK_BE(B4)_16-24 3m 91200-82294_24062@ HORIZONTAL
+ REW:1080.080kHz VB\:3000.000kHz SWT:Auto Site : B3CHIS-HY
Condition: PEAK(UNIT) 3m 012D-92294 2462 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.008kHZ VBi:3008. BoBkHZ SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Limit Read  Ant Cable Preamp  Aux APos  TPos
Hiz dBuV/m dBuWV/n  dB dBWV dB/m B dB B o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5854.75 §3.14 111.37 -28.23 76.79 34.22 B.91 36.78 @.ee 188 134 PEAK
2 5B60.75 84.21 199.19 -24.98 77.83 34.24 B.92 36.78 @.88 180 134 PEAK ——— e e —— ———— ———— ———— ——— ———
3501738 63.42 73.82 5.00 6LAB 3433 B.00 3677 0.09 180 134 PEAC iz dB/n difa db dV difu &8 B dB o deg
4 59608 65.05 68.28 -3.15 58.53 3430 8.%9 .77 .00 100 134 PEAK 1580500 114,34 -ooooe -oooe l63.00 .15 888 3678 0.00 180 134 PR
 LeveldBuVim) Date: 2025-05-27
1225
405K 1
10!
875
70,
VG54
) P
B0
,.[M.,.,—f'_'”—'-/_
17
Avg Blank
1000 2150, 3300, 4450, 5600. 6750
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m 9128D-82294 24628 HORTZONTAL
+ RBW:1000.060kHz VBI:0.270kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBwv dB/m  dB  d8 B o deg
1 5825.00 106,96 ------ ------ 100.70 3416 8.8 36.78 0.0 180 134 AVERAGE
TEL: 886-3-327-0868 Page Number : C51 of C88
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